DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-075-001 2/24



Accessories

*WCVD45HC_-1257

WCVD50HC_-1257
WCVD60HC_-12
WCVD60HC_-1257
WCVD80HC_-12

0
2
)
£
(]
)
7]
<
0
Q
]
7]
o
c
P
©
==

V-Series Accessories

208-240 volts
(Parts differences for the regular door T650 will be found on pages 104-105)

208-240 volts
208-240 volts
208-240 volts
208-240-volts

60hz.  Single Phase or Three Phase

60hz.  Single Phase or Three Phase
60hz  Single Phase or Three Phase
60hz  Single Phase or Three Phase
60hz  Single Phase or Three Phase

WCVD90HC_-1257 208-240 volts 60 hz  Single Phase or Three Phase
f = Description T-1200 T1450
©
Ya * | Hose, Water Supply 3/8" 1.D. 2
'S E x 48"
8 ug. * | Hose, Water Supply 5/8” I.D. 9990-027-013 | 9990-027-013 | 9990-027-013 2
x 48"
= 3 Hose, Water Supply 5/8” I.D. 9990-027-013 | 9990-027-013 | 4
m "
09 X 48
x> * | Washer, Inlet Hose (furnished) 8641-242-000 | 8641-242-000 | 8641-242-000 | 8641-242-000 | 8641-242-000
v * | Strainer, Inlet Hose (furnished) | 9565-003-001 | 9565-003-001 | 9565-003-001 | 9565-003-001 | 9565-003-001
8 3 * | Bevel Washer for 5/8” bolt used 8641-586-002 8641-586-002
0 c in installations using angle iron
5 & bases
'g é’ * | Bevel Washer for 3/4” bolt used | 8641-586-003 | 8641-586-003 | 8641-586-003 | 8641-586-003 | 8641-586-003 | 4
= in installations using angle iron
5‘ bases
. * | Sealing compound 8538-151-001 | 8538-151-001 | 8538-151-001 | 8538-151-001 8538-151-001 | 1
8 8 * | TORX#20 8545-051-002 | 8545-051-002 | 8545-051-002 | 8545-051-002 | 8545-051-002 | 1
a4 * | Special Tool For Removing Coin | 8545-051-003 | 8545-051-003 | 8545-051-003 | 8545-051-003 | 8545-051-003 | 1
Acceptor Mounting Screws. (T-
g’ . 10 Torx)
ﬁ 8 * | Flow Restrictors (in dispenser ) | 9475-002-002 | 9475-002-002 | 9475-002-003 | 9475-002-003 | 9475-002-003 | 2
3 Q * | Battery (used on Control PCB) 8612-001-001 | 8612-001-001 | 8612-001-001 | 8612-001-001 | 8612-001-001 | 1
&= * | Special Tool for adjusting spac- | 8545-056-001 | 8545-056-001 | 8545-056-001 | 8545-056-001 | 8545-056-001 | 1
P ing between outer tub front and
9 g cylinder front
o
L 5 * | VFD Filter options (1 phase) 1
i 120v
wfd
s g * | VFD Filter options (3 phase) 9732-255-001 | 9732-255-001 | 9732-255-001 | 9732-256-001 | 9732-255-001 | 1
* | VFD Filter options (1 phase) 9732-230-001 | 9732-230-001 | 9732-230-001 | 9732-251-001 9732-230-001 | 1
8] * | Puller for pushing cylinder out 1
3 of bearings must be purchased
E from local sources.
i * | Clamps to hold tub front to Vise Grip #11R | Vise Grip #11R | Vise Grip Vise Grip #11R | Vise Grip 1
7 outer tub when installing tub #11R #11R
-—
o 5 front
E g * | Coin Bearing & Seal Kit 9732-219-006 | 9732-219-006 | 9732-219-006 | 9732-219-006 | 9732-219-006 | 1
whud
g = * | Coin Op CD with OS2 Platform 9504-015-001 9504-015-001
] g for A Series Washers Only
O Key Service Lock (6324) 6292-006-007 | 6292-006-007 | 6292-006-007 | 6292-006-007 | 6292-006-007 | 1
Key, Program (N561) 6292-006-013 | 6292-006-013 | 6292-006-013 | 6292-006-013 | 6292-006-013 | 1
* | Mode Light Support 9635-022-001 | 9635-022-001 | 9635-022-001 | 9635-022-001 | 9635-022-001 | 1
* | MS300 VFD Display 9150-058-001 | 9150-058-001 | 9150-058-001 | 9150-058-001 | 9150-058-001 | 1

Kits, Assemblies, & Common Parts

Loading Door & Door Lock Components

Door Glass Gasket (Large Door)

Part Number
9206-431-001

Door Glass Gasket (Standard Door)

9206-419-001

Door Handle Only (Small)

9244-080-003

Door Close Switch

9539-492-001

Door Lock Gear Motor Assembly

9892-015-001

Kit - Door Latching Assy. & Cam (replaces original Door Latching Assembly)

9732-347-001

Kit - Door Cam Replacement

9732-346-002

Kit - Locking Pawl Replacement

9732-346-001

Kit - Door Gasket Expander Kit (Small)

9732-139-001

Kit - Door Gasket Expander Kit (Large)
Electrical Components
Transformer, Main

9732-139-002
Part Number
8711-004-001

Transformer, Control

8711-009-001

Main Control Board

9473-004-009

Kit, Electronic Pressure Sensor
VFD & Breaking Resistors Components
Breaking Resistor 200 Ohms

9732-314-001
Part Number
9483-004-002

Breaking Resistor 160 Ohms

9483-004-003

Delta E Drive Display

9150-044-001

MS 300 VFD Display

9150-058-001

Data Cable (56")
Drain & Water Valve Components
Kit - 3" Drain Valve Seal Replacement

9806-015-003
Part Number
9732-327-001

Drain Valve 3”

9379-202-001

Water Valve (Dual)

9379-183-012

Water Valve (Single Mueller)

9379-194-001

Diaphragm (Dual)

9118-049-003

Diaphragm (Single Mueller)
Cabinet Components

Front Panel Screw

9118-055-001
Part Number
9545-008-014

Front Panel Finisher Washer

8641-585-001

Front Panel Spring Nut

8640-399-008

Top Soap Box Screw (Regular Chassis Only)

9545-008-012

Top Soap Box Spring Nut (Regular Chassis Only)

8640-399-007

5/16 Hex Screw, Common

9545-008-026

Top Lock Key #6324

9306-025-001

Cylinder Plug (1.5” Plastic)

9456-041-007

@ Part # 8533-075-001 2/24

uonesa2do 3 | Huunop

uonejjeisur

aulyoep

d

funyooys
-3|qnoJL

sjyududwo)

pulwwe.lbo.

2
o
0
2.
3
o
7
3
.
(]
il
]
%

JeoL9)|g

2oueuquiep

Part # 8533-075-001 2/24 @



Accessories

Harnesses | Assemblies

Cabinet &
View |Front Panel

Cylinder, Seals,
& Bearings

Rear Channel

e
[=]
[=]
(=]
(=]
=
©
(1]
(=]
|
o3
e
9
o
=]
)
[
)
=
2
(7]
(]
(]
=
O

WCVD50HC_-1257
WCVD60HC_-12
WCVD60HC_-1257
WCVD80HC_-12
WCVD90HC_-1257

Electrical
Components| & Drain

*WCVD45HC_-1257

208-240 volts
(Parts differences for the regular door T650 will be found on pages 104-105)

208-240 volts
208-240 volts
208-240 volts
208-240-volts
208-240 volts

Section 8:
Parts Data

60hz.

60hz.
60hz
60hz
60hz
60 hz

Single Phase or Three Phase

Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase

Wiring Harness Part # by Model

Description

Wiring Harness (Add Bleach Lite
assy included)

9794-001-001

9794-001-001

9794-001-001

9794-001-001

aulyoep

T1450
9794-001-001 1

Wiring Harness, Door Lock

9627-791-005

9627-791-005

9627-791-005

9627-791-005

uonesa2do 3 | Huunop

uonejjeisur

9627-791-005 1

d

Wiring Harness,
Drain,Thermo,DoorSol

9627-796-002

9627-796-002

9627-796-002

9627-796-002

9627-796-002 1

Data Cable

9806-015-001

9806-015-001

9806-015-001

9806-015-003

9806-015-003

Wiring Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

Wiring Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

purwwesbo.

9627-794-001

Wiring Harness WaterValve/P19

9627-795-004

9627-795-004

9627-795-004

9627-795-004

9627-795-004

Wiring Harness LED PCB

9627-797-001

9627-797-001

9627-797-001

9627-797-001

9627-797-001

Wiring Harness P5/pressure

9627-807-001

9627-803-001

9627-803-001

9627-803-001

funyooys
-3|qnoJL

9627-899-001

Wiring Assembly Yel. 32"

8220-064-023

8220-064-023

Wiring Assembly Yel. 64”

8220-064-040

8220-064-040

Wiring Assembly Red 23" #8

8220-063-028

Wiring Assembly Red 41"

8220-062-032

8220-062-032

Wiring Assembly Vio. 24"

8220-118-001

8220-118-001

Wiring Assembly Wht/Brn 8”

8220-108-007

8220-108-007

Wiring Assembly Jumper Yel

8220-123-001

8220-123-001

8220-123-001

8220-128-001

8220-128-001

Wire Red Yellow 8"

8220-108-008

8220-108-008

Wire Yellow Jumper (water valve)

8220-119-002

=
Q
0
3.
=
)
[7)
g‘m
3 <

0
S8
® m
20
@ 6

8220-119-002

80Ib Washer Dispenser Label

8502-687-001

8502-687-001

Wiring Assembly Red 28" #24

8220-062-025

8220-062-025

8220-062-025

Wiring Assembly Blk. 17"

8220-062-028

8220-062-028

8220-062-028

8220-062-028

Wiring Assembly Red 17"

8220-062-027

8220-062-027

8220-062-027

8220-062-027

[[Ze]FheETE|

Wiring Assembly Jumper BLK.

8220-117-002

8220-117-002

8220-117-002

8220-117-003

8220-117-003

Wiring Assembly Red 7" #36

9631-381-018

9631-381-018

9631-381-018

9631-381-018

9631-381-018

Wiring Assembly Blu/Wht

8220-090-009

8220-090-009

8220-090-009

8220-090-009

8220-090-009

Wiring Assembly BIk/Blu

8220-001-231

8220-001-231

8220-001-231

8220-001-231

8220-001-231

Wire Assembly Green 7”

i DV R SR Y B R R SR N SR S Y e e e G

Wire Assembly BLK. 23"  #8

8220-063-029

Harness Power Terminal Block

9627-747-003

9627-747-002

9627-747-002

9627-747-002

9627-747-002 1

ejeq
o0ueusjuiep s}ied

88
. Part # 8533-075-001 2/24

Part # 8533-075-001 2/24 @



0
()]
‘=
o
"]
7]
Q
Q
Q
<

Cabinet and Front Panel Group Part # by Model
Large Door Before Serial # 535659

aulyoep

uonesa2do 3 | Huunop

d | uonejeysur

pulwwe.lbo.

funyooys
-3|qnoJL

2
o
0
2.
3
o
7
3
.
(]
il
]
%

sjyududwo)

JeoL9)|g

Key Description T-1200 T1450
B 1 Panel, Side (Left or Right) - 9454-812-001 2
9 stainless
5 1 | Panel, Side (Left or Right) - 9454-813-001 9732-359-003 4
g stainless
A * | Bolt-1/4-20x1/2 (side panel Front 9545-018-013 9545-018-013 | 9545-018-013 | 8
< to Rear)
3 * | Nut 1/4-20UNC (side panel) 8640-414-006 8640-414-006 | 8640-414-006 | 8
§ * | Strap Assy (Side to base) 9966-013-001 2
% * | Strap Assy (Side to base) 9966-012-001 9966-012-002 4
= * | Shim (side panel to base) 9552-041-001 | 9552-039-001 9552-039-001 2
o ] * | Nut, Hex 1/4-20 UNC (for strap | 8640-414-006 6
- 5 assembly to base)
°=’ o * | Nut, Hex 1/4-20 UNC (for strap 8640-414-006 8640-414-006 8
|E to base)
8 ug. 2 | Bracket, Side Panel under front | 9046-085-001 | 9046-085-001 9046-085-001 1
panel
S * Screw #10Bx1/2 side panel brkt | 9545-008-026 1
'g * Nut 1/4-20 UNC side panel brkt | 8640-414-006 1
= * | Nut, Hex 8640-413-002 8640-413-002 2
% " * | Screw 9545-008-024 9545-008-024 2
$ E. 3 | Panel Assy, Front 9454-810-002 | 9454-810-002 9989-618-003 1
5 § * | Band, Edge Protector 9578-072-002 1
'E o0 4 | Bumper Loading Door 9051-055-001 | 9051-055-001 9051-055-001 1
E L * | Nut, 1/4 x 20 for bumper 8640-414-006 | 8643-414-006 8643-414-006 1
* | Screw, Hex- To Control Panel 9545-008-024 | 9545-008-024 9545-008-024 2
g é & I;lg/tézs.pring- To Control Panel 8640-442-001 | 8640-442-001 8640-442-001 2
- 5 Screw, Flat Head- Front to Sides | 9545-008-014 | 9545-008-014 2
g‘ - 5 Screw, Flat Head- Front to Sides 9545-008-014 4
ﬁ 8 6 | Washer, Finish 8641-585-001 | 8641-585-001 2
3 a 6 | Washer, Finish 8641-585-001 4
& T * Nut, Spring-To Front Panel 8640-442-001 | 8640-442-001 8640-442-001 2
E E 7 | Label, Door Opening (Blue) 8502-723-001 | 8502-723-001 8502-723-001 1
E g 7 | Label, Door Opening (Black) 8502-742-001 8502-742-001 8502-742-001 1
o 3 8 | Panel, Control (Mounts Name- 9989-480-001 | 9989-480-001 9989-480-001 1
] s plate)
S * | Screw, Control Panel to Sides 9545-008-026 | 9545-008-026 9545-008-026 4
“ Nameplate Decal, Control Blue 9412-163-001 9412-119-001 9412-134-001 1
§ Nameplate Decal, Control Black | 9412-185-001 9412-186-001 9412-189-001 1
6 10 | Panel Top 9454-743-001 | 9454-736-001 1
@ 11A | Panel Top Front 9454-761-001 1
I = 11B | Panel Top Rear 9454-762-001 1
E g 12 | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 8650-012-003 2
E é- 13 | Door, Lower Service W/Handle 9960-286-004 | 9960-286-004 9960-286-004 1
L 8 14 | Handle (bumper guard) 9244-086-003 | 9244-086-003 9244-086-003 1
* | Rivet Blind 3/16” Alum 9491-009-003 9491-009-003 4
* | Screw 9545-045-010 9545-045-010 4

@ Part # 8533-075-001 2/24

Description T-1200 T1450
15 | Screw Mtg., Flat Head 10Bx1 9545-008-014 | 9545-008-014 9545-008-014 2
3/4
16 | Washer, Finish 8641-585-001 | 8641-585-001 8641-585-001 2 93,
3
* Nut, Spring 8640-399-008 | 8640-399-008 8640-399-008 2 )
3
17 | Label-Risk of injury (Blue) 8507-722-002 | 8507-722-002 8507-722-002 1 g
0
17 Label-Risk of injury (Black) 8507-741-001 8507-741-001 8507-741-001 1 ®
18 | Key, Top- # 6324 6292-006-007 | 6292-006-007 6292-006-007 1
19 | Washer Flat 5/16 8641-581-008 | 8641-581-008 8641-581-008 1
20 | Cam, Lock-Top 9095-038-001 | 9095-038-001 9095-038-001 1
21 | Nut, 9/32 - 28 Hex 8640-426-001 | 8640-426-001 8640-426-001 1
1

Part # 8533-075-001 2/24 @



]
(]
‘=
o
]
]
]
o
[*]
<

Description

Panel, Side (Left or Right) -
stainless

9454-812-001

Cabinet and Front Panel Group Part # by Model
Large Door After Serial # 535659

Panel, Side (Left or Right) -
stainless

9732-359-002

9732-359-002

9732-359-003

9732-359-004

Bolt-1/4-20x1/2 (side panel Front
to Rear)

9545-018-013

9545-018-013

9545-018-013

9545-018-013

Nut 1/4-20UNC (side panel)

8640-414-006

8640-414-006

8640-414-006

8640-414-006

Strap Assy (Side to base)

9966-013-001

Strap Assy (Side to base)

9966-012-001

9966-012-001

9966-012-002

9966-012-001

Shim (side panel)

9552-041-001

9552-039-001

9552-039-001

9552-042-001

9552-044-001

Nut, Hex 1/4-20 UNC (for strap
assembly

8640-414-006

DN |IN]|

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

8640-414-006

8640-414-006

(o]

Bracket, Side Panel under front
panel

9046-085-001

9046-085-001

9046-085-001

9046-085-001

9046-086-001

—

Screw #10Bx1/2 side panel brkt

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Nut 1/4-20 UNC side panel brkt

8640-414-006

8640-414-006

8640-414-006

8640-414-006

8640-414-006

Nut, Hex

8640-413-002

8640-413-002

8640-413-002

8640-414-006

Screw

9545-008-024

9545-008-024

9545-008-024

9545-008-026

Panel Assy, Front

9454-810-002

9989-617-003

9989-617-003

9989-618-003

9989-619-003

Band, Edge Protector

9578-092-002

9578-092-002

9578-092-002

9578-092-002

9578-092-002

Bumper Loading Door

9051-055-001

9051-055-001

9051-055-001

9051-055-001

9051-055-001

Nut, 1/4 x 20 for bumper

8640-414-006

8640-414-006

8640-414-006

8640-414-006

8640-414-006

Screw, Hex- To Control Panel

9545-008-014

9545-008-024

9545-008-024

9545-008-024

9545-008-024

Nut, Spring- To Control Panel
10/32

8640-442-001

8640-442-001

8640-442-001

8640-442-001

8640-442-001

NN R |RrlRr=ININ] =] -

Screw, Flat Head- Front to Sides

9545-008-014

9545-008-014

9545-008-014

9545-008-014

9545-008-014

Washer, Finish

8641-585-001

8641-585-001

8641-585-001

8641-585-001

8641-585-001

Nut, Spring-To Front Panel

8640-442-001

8640-442-001

8640-442-001

8640-442-001

8640-442-001

Label, Door Opening (Blue)

8502-723-001

8502-723-001

8502-723-001

8502-723-001

8502-723-001

Label, Door Opening (Black)

8502-742-001

8502-742-001

8502-742-001

8502-742-001

8502-742-001

Panel, Control (Mounts Name-
plate)

9989-480-001

9989-480-001

9989-480-001

9989-480-001

9989-530-001

=] = ININ]IN

Screw, Control Panel to Sides

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Nameplate Decal, Control Blue

9412-163-001

9412-119-001

9412-134-001

Nameplate Decal, Control Black

9412-185-001

9412-186-001

9412-187-001

9412-189-001

9412-195-001

Panel Top

9454-743-001

9454-736-001

9454-736-001

Panel Top Front

9454-761-001

9454-850-001

Panel Top Rear

9454-762-001

9454-851-001

Lock, Top (w/Key)

8650-012-003

8650-012-003

8650-012-003

8650-012-003

8650-012-003

Door, Lower Service, Includes
Handle

9960-286-004

9960-286-004

9960-286-004

9960-286-004

(9108-119-001

[ I O VS I TS

Handle (bumper guard)

9244-086-003

9244-086-003

9244-086-003

9244-086-003

9244-086-004

[y

Rivet Blind 3/16” Alum

9491-009-003

9491-009-003

9491-009-003

9491-009-003

9491-009-003

1
(/)]
9
a 1
£
3 *
(7))
<
(/)]

3]
(")
(1)}
0
c
(™
£ *
*
0

% c

| -

Or

*

L; E3

39

> *

*

)

FER

wn £ 4

.gﬂ *

O —

U *

Sg

ol |

6
|

B9 7
(a]

o

- 7

27 |

9 c
o *

S =

= O 9

Bl—

g g

S« 10

“w 11A

a

8 11B

) 12
g 13

r -

A 14

s 0

(SN -8 &

Q£

TR *
(&)

Screw

9545-045-010

9545-045-010

9545-045-010

9545-045-010

9545-045-010

@ Part # 8533-075-001 2/24

Key Description

15

Screw Mtg., Flat Head 10Bx1 3/4

9545-008-014

14

9545-008-014

9545-008-014

T-1200
9545-008-014

aulyoep

uonesa2do 3 | Huunop

d | uonejeysur

pulwwe.lbo.

funyooys
-3|qnoJL

2
o
0
2.
3
o
7
3
.
(]
il
]
%

sjyududwo)

JeoL9)|g

9545-008-014 2

16

Washer, Finish

8641-585-001

8641-585-001

8641-585-001

8641-585-001

8641-585-001 2

Nut, Spring

8640-399-008

8640-399-008

8640-399-008

8640-399-008

8640-399-008 2

17

Label-Risk of injury (Blue)

8507-722-002

8507-722-002

8507-722-002

8507-722-002

8507-722-002 1

17

Label-Risk of injury (Black)

8507-741-001

8507-741-001

8507-741-001

8507-741-001

2oueuquiep

8507-741-001

18

Key, Top- # 6324

6292-006-007

6292-006-007

6292-006-007

6292-006-007

6292-006-007

19

Washer Flat 5/16

8641-581-008

8641-581-008

8641-581-008

8641-581-008

8641-581-008

20

Cam, Lock-Top

9095-038-001

9095-038-001

9095-038-001

9095-038-001

9095-038-001

21

Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

8640-426-001

8640-426-001

Rlmrl~]l~]|~

8640-426-001

Part # 8533-075-001 2/24 @



Accessories

Assemblies

Front Soap Dish

Wiring
Harnesses

Cabinet &

View |Front Panel

Cylinder, Seals,
& Bearings

Water Inlet &
Rear Channel

Electrical

=
©
|
(=]
%
()]
whed
c
a
c
o
=%
£
o
O

Cabinet and Front Panel Group Part # by Model

10 & (11
under)

Top Mount Detergent Dispenser

Key Description

T-1200

aulyoep

T-1450

uonesa2do 3 | Huunop

Front Mount Detergent Dispenser

-
1 Dispenser Soap 9122-005-004 | 9122-005-004 1 gr
* | Nut, Spring ss 8640-399-007 | 8640-399-007 4 E
* | Flow restictors 9475-002-002 | 9475-002-002 g
* | Flow restictors Optional (Smaller) | 9475-002-003 | 9475-002-003 3
2 | Door, Dispenser 9108-095-005 | 9108-095-005 1 E
3 | Pin, Plain 9451-191-001 | 9451-191-001 2 tg
4 | Post, Door Mounting 9467-025-001 | 9467-025-001 2 g
5 | Screw, SS Dispenser 9545-045-002 | 9545-045-002 4 §
* | Washer Flat 5/16 8641-581-008 | 8641-581-008 | 8641-581-008 | 8641-581-008 | 8641-581-008 1 3
8 | Screw, Locator 9545-008-023 | 9545-008-023 | 9545-008-023 | 9545-008-023 | 9545-008-023 1 " -
9 | Plastic Sleeve, Locator 9355-001-001 | 9355-001-001 | 9355-001-001 [ 9355-001-001 | 9355-001-001 1 §- é
10 | Locator Post 9467-024-001 2 g’ %
11 | Nut, Locator Post 8640-411-003 2 Q i
* | Catch, Top Panel 9086-017-001 | 9086-017-001 | 9086-017-001 | 9086-017-001 | 9086-017-001 2 z
12 | Lock, Top (w/Key) 8650-012-003 1 §_
12 | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 | 8650-012-003 | 8650-012-003 2 CEDl
* | Gasket Despinsor 9206-416-001 | 9206-416-001
* | Hose, Despinsor to tub 9242-450-001 | 9242-450-001 1 g’
* | Clamp 8654-117-008 | 8654-117-008 2 %
o
m
8

Description

T-1200

0
<)
3
=]
=
®
=
-+
("]

T-1450

JeoL9)|g

2oueuquiep

13 | Bolt,#10-32 x 1 1/4"SS 9545-012-026 | 9545-012-026

14 | Special Washer, Rubber 8641-242-000 | 8641-242-000

* | Tub Front 1

15 | Washer-Flat, 1/4 8641-581-018 | 8641-581-018 12

16 | Nut, #10-32UNF 8640-413-002 | 8640-413-002

17 | Spacer Plastic #10x1/2 9538-157-019 | 9538-157-019

18 | Soap Dispenser (no lid) 9807-087-001 | 9807-087-001 1

* | Det. Dispenser Mtg Gasket to 9206-425-001 | 9206-425-001 1
Tub frnt

19 | Bracket Soap box mounting 9029-122-002 | 9029-122-002 1

20 | Nut Hex Elasticstop #10-32 SS 8640-413-006 | 8640-413-006 | 6
mtg dispenser

21 | Lid Assembly dispenser 9987-104-001 | 9987-104-001 1

22 | Lid screws #10-32x1/2 SS 9545-012-017 | 9545-012-017 2

23 | Softner siphon tube (plastic) 9574-252-002 | 9574-252-002 1

* | Flow restictors 9475-002-003 | 9475-002-003 | AR

24 | Washer Dispenser Label Blue 8502-687-001 | 8502-687-001 1

24 | Washer Dispenser Label Black 8502-745-001 | 8502-745-001 1

Kit-Soap Dish upgrade (3 port to
2 Port)

9732-290-001

9732-290-001 *

Front Soap Dish Removal Kit

9732-353-003

9732-353-004 &

@ Part # 8533-075-001 2/24

Part # 8533-075-001 2/24 @



n
(]}
=
(=}
7]
7]
[}
O
Qo
<

Description

9376-298-001

9376-308-001

9376-298-001

Rear View Access Part # by Model

9376-298-001

9376-328-001

9497-222-004

9497-222-004

9497-222-004

9497-222-004

9497-222-004

9076-052-002

9076-052-002

9076-052-002

9076-052-002

9053-074-002

9053-074-002

9053-074-002

9053-074-002

9053-074-002

9053-082-001

9053-082-001

9053-082-001

9053-082-001

9053-082-001

8654-117-019

8654-117-019

8654-117-019

8654-117-019

8654-117-019

9453-179-001

9453-175-002

9453-175-002

9453-175-002

9453-175-002

9053-077-001

9053-077-001

9053-077-001

9053-077-001

9053-077-001

9545-018-024

9545-018-024

9545-018-024

9545-018-024

9545-018-024

9545-055-001

9545-055-001

9545-055-001

9545-055-001

9545-055-001

8640-414-003

8640-414-003

8640-414-003

8640-414-003

8640-414-003

9341-046-001

9341-046-001

9341-046-001

9341-046-001

9099-012-003

9099-012-003

9099-012-003

9099-012-004

9534-151-000

9534-151-000

9534-151-000

9534-151-000

9534-151-000

9029-206-002

I R G T S G L N S SR S

8641-582-009

9453-179-001

9453-176-006

9453-176-006

9453-176-006

9453-176-006

9487-234-004

9545-060-004

8641-582-032

8641-582-018

9545-029-011

9545-029-011

9545-029-011

9545-029-011

8641-582-003

8641-582-003

8641-582-003

8641-582-003

9053-078-002

9053-078-002

9053-078-002

9053-078-002

8641-581-043

8641-581-043

8641-581-043

8641-581-043

8641-582-018

8641-582-018

8641-582-018

8641-582-018

9545-060-001

9545-060-001

9545-060-001

9545-060-001

8641-581-044

8641-582-020

9545-057-004

e R e G R R T R R

9040-079-002

9040-079-002

9040-079-003

9040-079-006

e

9040-076-008

9989-455-001

9989-455-001

9545-766-001

9989-526-001

9989-526-001

9454-873-001

9454-873-002

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

15

8640-399-008

8640-399-008

8640-399-008

8640-399-008

8640-399-008

AR

b Drive Motor, 3 Phase (Inverter
3 i duty)
2 5 Rod, Motor Mtg
X % * Collar, Shaft (w/set screws) (old)
< & Motor Bushing (plastic)
7))
o 8 3 New motor bushing support
E § 4 | Clamp for motor bushing
S - 5 | Pulley, Motor
I 3 Split TaperBushing (motor pulley)
& 0 * Screw taper bushing 1/4-20x1
c
§ 2 6 | Bolt, Eye (1/4"-20x1/2")
1= * i
‘s 'E Nut, 1/4 Elastic Stop
S8 * | Link (open end)
(T
7 Chain (Spring Tension)
5 8 | Spring, Belt Tension
S * | Bracket Belt Tension
= & Lock Washer, Exttooth, 5/16
()
T » 9 Pulley, Driven
Q O X
n c Tollerence Ring
5 E * Screw, 5/8"-11 x 2"
=4 * | Washer-Flat, 5/8”
:>)~ b * Washer-Flat, 5/8"
10 | Bolt, 3/8"™16 x 2"
11 | Washer, 3/8”
£ Bushing Taperlock (Driven)
12 | Washer-Flat .675x2-1/2x1/4
13 | Lockwasher-Exttooth, 5/8
14 | Bolt, 5/8-11x1 1/2
12 | Washer-Flat, .781x2-1/2x1/4
f E 13 | Lockwasher-Exttooth, 3/4
% E 14 | Bolt, 3/4-10-1 1/2
aloll| 15 |Drive Belt
(]
& 5 15 | Drive Belt
S * | Panel Assy., Back Before Serial
#535659
c
= & Panel Assy., Back After Serial
= #535659
(a]
o3 * Panel Assy., Back, Upper
7y & Panel Assy., Back, Lower
—
8 5 * | Screw Panel Mtg.#10Bx1/2”
'% § * | Screw Panel Mtg.#10Bx1/2”
OB+ | Screw Panel Mtg.#10Bx1/2”
w o
O * | Nut, Spring
* Screw, To Base-1/4" x 3/4”

9545-030-002

9545-030-002

9545-030-002

9545-030-002

9545-030-002

@ Part # 8533-075-001 2/24

15

Description

10,11

9

12,1314

16 | Injection- tube assy 9883-005-001 | 9883-005-001 | 9883-005-001 | 9883-005-001 | 9883-011-001 1
16 | Injection Tube Assy (After 7/2011) 9883-012-001

* | Inlet Cap 0935-135-001 | 0935-135-001

* | Hose, Injection Tube to Tub 9242-461-001 | 9242-461-001 | 9242-461-001 | 9242-461-001 | 9242-461-001 1
* | Clamp, Injection Hose 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 2
17 | Hose-Overflow 9242-449-003 | 9242-449-003 | 9242-449-003 | 9242-449-003 | 9242-449-005 | 1
* | Clamp Hose Over Flow 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 2
18 | Drain Valve 9379-187-004 | 9379-187-004 | 9379-187-004 | 9379-187-004 | 9379-187-004 1
* | Hose, Drain Valve to Tube 9242-457-001 | 9242-457-001 | 9242-457-001 | 9242-457-001 | 9242-457-001 1
* | Clamp 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 2
19 | Drain Tube 9915-124-002 | 9915-120-004 | 9915-120-004 | 9915-126-002 | 9915-129-002 1

funyooys
-3|qnoJL

sjyududwo)

uonesa2do 3 | Huunop

uonejjeisur

pulwwe.lbo.

aulyoep

d

2
o
0
2.
3
o
7
3
.
(]
il
]
%

JeoL9)|g

2oueuquiep

Part # 8533-075-001 2/24 @



9081-148-001

9081-152-001

9081-152-002

Rear View Access Part # by Model Continued

T-1200
9081-140-001

T-1450

9081-153-001

Accessories

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

8640-399-008

8640-399-008

8640-399-008

8640-399-008

8640-399-008

9452-794-001

9545-008-026

9456-041-006

9456-041-006

9456-041-006

9456-041-006

9456-041-006

9053-067-002

9053-067-002

9053-067-002

9053-067-002

9053-067-002

9029-076-001

9029-076-001

9029-076-001

9029-076-001

9029-076-001

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9558-025-001

9558-025-001

9558-025-001

9558-025-001

9558-025-001

9897-033-002

9897-033-002

9897-033-002

9897-033-002

9897-033-002

9545-031-010

9545-031-010

9545-031-010

9545-031-010

9545-031-010

9627-747-003

9627-747-003

9627-747-003

9627-747-003

9627-747-003

8652-134-001

8652-134-001

8652-134-001

8652-134-001

8652-134-001

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

9545-008-027

9545-008-027

9545-008-027

9545-008-027

9545-008-027

9558-028-001

9558-028-001

9558-028-001

9558-028-001

9558-028-001

9897-032-002

9897-032-002

9897-032-002

9897-032-002

9897-032-002

9545-053-002

9545-053-002

9545-053-002

9545-053-002

9545-053-002

SH B B ISH I B B ISR B B BN B B B IS N N (N

9627-799-001

9627-799-001

9627-799-001

9627-799-003

9627-799-002

8502-639-001

8502-639-001

8502-639-001

8502-639-001

8502-639-001

9053-067-001

9053-067-001

9053-067-001

9053-067-001

9053-067-001

9053-067-004

9053-067-004

9053-067-004

9053-067-004

9053-067-004

==~

9074-267-001

9074-267-001

9074-267-001

9074-267-001

9074-267-001

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9200-001-002

9200-001-002

9200-001-002

9200-001-002

9200-001-002

8636-018-001

8636-018-001

8636-018-001

8636-018-004

8636-018-004

8502-716-001

8502-716-001

8502-716-001

8502-716-002

8502-716-002

9029-157-001

9029-157-001

9029-212-001

9029-150-001

9029-216-001

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

8640-399-001

8640-399-001

8640-399-001

8640-399-001

8640-399-001

9209-037-002

9209-037-002

9209-037-002

9209-037-002

9209-037-002

9732-345-012

9732-345-022

9375-018-002

9375-028-003

9375-029-003

9806-015-001

9806-015-001

9806-015-001

9806-015-003

9806-015-003

8654-125-005

8654-125-005

8654-125-005

8654-125-005

8654-125-005

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-008-027

9545-008-027

9545-008-027

9545-008-027

9545-008-027

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

9074-278-001

9074-278-001

9074-278-001

32

17 — -

Description

Shield, Water Valves

9550-186-001

[LLERIRRIFTTE Riniil L]

o |
i

(*.(.———37

T-1200 T-1450

9074-342-001

9074-342-001

9074-299-001

9074-299-001

33

Screw, 10-32x3/4"

9545-012-006

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

34

Nut, #10-32

8640-413-004

9379-183-003

9379-183-003

9379-183-003

9379-183-003

9379-183-003

35

Bracket-Vacume Breaker

9029-069-001

9029-069-001

9029-069-001

9029-069-001 | 9029-069-002

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

36

Screw, 10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026 | 9545-008-026

9379-194-001

9379-194-001

9379-194-001

37

Cap-Injector Assy

0935-127-001

0935-127-001

0935-127-001

0935-127-001 | 0935-127-001

Description
Channel, Rear
Screw #10Bx1/2
a Nut, Spring
- Plate-Cover, Water Valves
§ Screw, 10Bx1/2
2 Plug, 7/8"
% Bushing, 7/8”
a Braacket-Terminal Block Assy
= Screw, 10Bx1/2
E Strip-Terminal marker, Power
— Terminal Block-Power
] q:’ Screw-6ABx3/4
§ g Harness-Power Terminal Block
% g Terrminal Lug, Solderless
O r Lockwasher-Exttooth, #10
Screw-10-32ttX1x1/2Grn
E Strip-Terminal Marking, Injector
> Terminal Block-Injector
@ Screw-4Bx5/8ss
§ 2 Harness-Injection
(Q E Label-Warning
g § Bushing-Insulated, 3/4”
é & Bushing-Insulated, 1”
6 Cover, Terminal Block
.o_ v Screw #10Bx1/2
8 § Fuse Holder Assy
Fuse, 1.5Amp
g\ o Fuse, 2.5Amp
§ 8 Label-Fuse, 1.5Amp
3 o Label-Fuse, 1.5Amp
o - Bracket assembly (drive mount)
"q'j E Screw, #10Bx1/2"
E = Nut, Spring
= O Gromet, 3/16" .D.
S5 "S" drive 208
T g VFD Delta "S” drive 208-240 volt
S VFD Delta “E” drive 208-240 volt
wc Cable, Data
§ g Clamp, Cable
6 & Screw, 8Bx1/4”
= Screw-10-32ttX1x1/2Grn
E ‘q:'; Lockwasher-Exttooth, #10
'E g Cover, VFD, Before Serial #935659
b g- Cover, VFD, After Serial #935659
w S Screw #10Bx1/2
Valve-Water, Duel Coil
Screw #10Bx1/2
Water-Valve, Single Coil
Screw-Phillips, 4mx0.7x8mm

9545-064-001

9545-064-001

9545-064-001

AN AINIRI=IRININIR R

38

Clamp

8654-117-014

8654-117-014

8654-117-014

8654-117-014 | 8654-117-014

I INI=EININ =

39

Hose-Suds Overflow

9242-463-004

9242-463-004

9242-463-004

9242-463-004 | 9242-463-006

@ Part # 8533-075-001 2/24

\

2

37

funyooys
-3|qnoJL

sjyududwo)

uonesa2do 3 | Huunop

uonejjeisur

purwwesbo.

aulyoep

d

2
o
0
2
5
o
7
)
<
0
(]
il
]
%

[ed11309|3

2oueuquiep

Part # 8533-075-001 2/24 @



Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

& Bearings

~
&
[}
Q
(/)]

-
()}
o
£

35
O

Door
Lock

Door

Chassis | Water Inlet & | Loading
Rear Channel

Electrical
Components

Key

[y

Cylinder, Seals & Bearings Part # by Model

Description

Bearings and Seal Kit

9732-219-007

9732-219-007

9732-219-007

9732-219-007

9732-219-009

Housing, Bearing- Assembly (items #2-#6)

9803-187-001

9803-187-001

9803-187-001

9803-187-001

9803-209-001

Housing, Bearing

9241-181-004

9241-181-004

9241-181-004

9241-181-004

9241-195-003

Bearing, Front (LARGE)

9036-159-006

9036-159-006

9036-159-006

9036-159-006

9036-162-002

Bearing, Rear (SMALL)

9036-159-005

9036-159-005

9036-159-005

9036-159-005

9036-162-001

Spacer, Bearing

9538-170-001

9538-170-001

9538-170-001

9538-170-001

9538-185-001

Ring, Bearing Retainer

9487-238-004

9487-238-004

9487-238-004

9487-238-004

9487-238-004

Tub Assembly

9930-148-001

9930-157-001

9930-157-001

9930-150-001

9930-155-001

Seal, Small V85A

9532-140-007

9532-140-007

9532-140-007

9532-140-007

Seal, Small V95A

9532-140-012

V|| |IN|ojn|hAh|WIN |

Seal, Large V140A

9532-140-008

9532-140-008

9532-140-008

9532-140-008

9532-140-008

Ring, Seal Mounting

9487-261-004

9950-052-001

9950-052-001

9950-052-001

9950-062-001

Tub Back Mating Ring

9487-266-001

9950-054-004

9950-054-004

9950-054-004

9487-276-001?

Mating Ring Guard Shield

9487-266-001

9487-266-001

9487-266-001

9487-266-001

9487-261-005

Bolt, Tub End of Bearing Housing (7/16-
14x1), Bolt from inside Tub

9545-059-004

9545-059-004

9545-059-004

9545-059-004

9545-059-004

(o 3 I I S B (S I IS N IS I I I I

Washer, Flat

8641-581-034

8641-581-034

8641-581-034

8641-581-034

8641-581-034

(o)}

Screw-Hex Cap, 3/4"-10 x 3" (Bearing
Housing to Frame)

9545-057-002

9545-057-002

9545-057-002

9545-057-002

Screw-Hex Cap, 7/8"-10 x 3" (Bearing
Housing to Frame)

9545-066-001

Washers Spherical 3/4 (Male half) (Bearing
Housing to Frame)

8641-588-001

8641-588-001

8641-588-001

15

Washers Spherical 7/8 (Male half) (Bearing
Housing to Frame)

8641-588-003

16

Washers Spherical 3/4 (Female half) (Bear-
ing Housing to Frame)

8641-588-002

8641-588-002

8641-588-002

16

Washers Spherical 7/8 (Female half) (Bear-
ing Housing to Frame)

8641-588-004

15

Washer, Flat

8641-581-033

16

Lock Washer-Extrernal Tooth, 3/4” (Bear-
ing Housing to Frame)

8641-582-020

a

Nut 3/4"-10 (Bearing Housing to Frame)

8640-418-003

8640-418-003

8640-418-003

8640-418-003

Nut 7/8"-9 (Bearing Housing to Frame

8640-437-001

Pulley, Driven

9453-173-002

9453-176-006

9453-176-006

9453-176-006

9453-176-006

Tollerence Ring

9487-234-004

Screw, 5/8"-11 x 2"

9545-060-004

Washer-Flat, 5/8"

8641-581-032

Washer-Flat, 5/8"

8641-582-018

Bolt, 3/8"-16 x 2"

9545-029-011

9545-029-011

9545-029-011

9545-029-011

Washer, 3/8”

8641-582-003

8641-582-003

8641-582-003

8641-582-003

Bushing Taperlock (Driven & Large

9053-078-002

9053-078-002

9053-078-002

9053-078-002

Washer-Flat .675x2-1/2x1/4

8641-581-043

8641-581-043

8641-581-043

Lockwasher-Exttooth, 5/8

8641-582-018

8641-582-018

8641-582-018

Lol I N IOS I ON I I B B B i e N o))

14,1516 ,17

Description
Cylinder Assy

21,22,23,24

9848-136-002

9848-136-001

9848-136-001

T-1200
9848-137-002

9848-141-001

Bolt, 5/8-11x1 1/2

9545-060-001

9545-060-001

9545-060-001

Tub Front Before Serial #535659

9974-011-001

9974-011-001

9974-011-001

Washer-Flat, .781x2-1/2x1/4

8641-581-044

Tub Front After Serial #535659

9974-011-001

9974-011-001

9974-012-001

Lockwasher-Exttooth, 3/4

8641-582-020

Gasket, Tub Front

9206-421-002

9206-421-002

9206-421-002

9206-421-002

9206-421-???

Bolt, 3/4-10-1 1/2

9545-057-004

Ring Assy, Tub Mtg-Front Clamp

9950-055-001

9950-055-001

9950-055-001

9950-055-001

9950-061-001

Tub & Cylinder Assy Before Serial #535659

9869-025-001

9869-023-003

9869-022-001

Bolt, Top Front Ring 3/8"-16 x 3"

9545-029-009

9545-029-009

9545-029-009

9545-029-009

9545-029-009

Tub & Cylinder Assy After Serial #535659

Part # 8533-075-001 2/24

9869-027-003

9869-027-003

9869-026-002

= l=lmr]|~=] =] =

Nut WCAD 3/8"-16

8640-415-001

8640-415-001

8640-415-001

8640-415-001

8640-415-001

= ]l=]l=] =]~

uonesa2do 3 | Huunop

uonejjeisur

aulyoep

d

funyooys
-3|qnoJL

sjyududwo)

pulwwe.lbo.

2
o
0
2.
3
o
7
3
.
(]
il
]
%

JeoL9)|g

2oueuquiep

Part # 8533-075-001 2/24 @



Accessories

& Bearings

'y
[}
[}
(1))
iy
[
©
£
5
O
e
(=}
=}
(a]

7
2
£
2 13
7]
<
3
28
= 7
S5
=
3T 21 A
c
= @
U
= t 19
S O
QO =
b 33 20
3
— —)
S 17

1l

i

ATY,

,lli'

A

11

=

O

o

|
[=)]
=
T 8
3 o
prog Key Description All Models QTY
o) “:’ 33 | Lock Assy, Complete (#1-22) | 9885-024-001 1
%’ £ (includes #1 thru #22)
ol | 1 | Plate Assy, Door Lock 9982-346-001 | 1
% E 2 | Washer, Flat (SS or Brass) 8641-581-030 1

[}
S 3 | Actuator, Latching Switch 9008-005-001 1
o 4 | Pawl, Locking 9732-346-002 1
@ ' 5 | Washer, Spring 8641-569-003 1
= g 6 | Ring, Retaining 9487-200-004 | 1
o

7 | Bracket Switch 9029-163-001 1

= M| 8 | Nut, Hex 10-32 UNF 8640-413-002 | 2
3] g 9 | Spring, Actuating 9534-364-002 1
5 O
"g 8l | 10 | Screw, Hx. 10-32 x 1” 9545-012-020 1
[T g 11 | Nut, Elastic Stop 10-32 8640-413-004 | 2

LM | 15 | spring, Return 9534-364-001 | 2

13 | Pin, Guide 9451-193-001 1

Door Lock Assembly (All Models)

18

Key Description All Models QTY
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8" 9545-020-001 2
18 | Nut, Twin 4-40 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40 x 1 1/8" 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
* | Spacer Sensor 9538-182-001 *
22 | Pin, Dowel (for door cam) 9451-181-004 1
* | Shim, Door Lock, Thin 9552-037-001 AR
* | Screw, Lock mtg 1/4"-20 x 3/4"” | 9545-018-014 3
* | Lockwasher 1/4” Ext tooth 8641-582-007 3

Door Stud Pin, 3/16" x 3/4"

9451-181-004

@ Part # 8533-075-001 2/24

Gear Motor Door Lock Assembly

- ?
i '.-'—"'_'-f'_"' -
I i |
T e
1 1 L % | ——
» '\—In_\,... -

Key Description

T-1200

T-1450

uonesa2do 3 | Huunop

uonejjeisur

aulyoep

d

funyooys
-3|qnoJL

sjyududwo)

pulwwe.lbo.

*09|3 IVIAIBS | duiyoepn

Actuator Assembly (Includes 1-10,
Rod NOT included)

9892-015-001

9892-015-001

9892-015-001

9892-015-001

9892-015-001

11

Screw - hxwshds| 10-24 - 1.25f,
ctd

9545-046-007

9545-046-007

9545-046-007

9545-046-007

9545-046-007

10

Cross Recessed PAn Hd Tapping
screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011

Screw -Hxwshrhdslsems, 6-32 x
3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-044-003

Motor & Gear Assembly 120v

9914-137-011

9914-137-011

9914-137-011

9914-137-011

9914-137-011

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

9534-350-001

[}

Thermoactuator - Door Lock
Relay 120v

9586-001-001

9586-001-001

9586-001-001

9586-001-001

9586-001-001

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9001-063-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

¥|=|IN|W]A]|UO

Rod, Door Lock Before Serial
#535659

9497-225-013

9497-225-013

[ e e e Y

Rod, Door Lock After Serial
#535659

9497-225-015

9497-225-015

9497-225-015

9497-225-016

JeoL9)|g

2oueuquiep

Part # 8533-075-001 2/24 @



Key Description

Accessories

Solenoid Ass'y, Door Locking
(includes 23 thru 32)

9922-011-001

9922-011-001

Original Door Lock Solenoid Assembly

T-1200
9922-011-001

T-1450  QTY

Bracket, (Door Locking Sole-
noid)

Kits &

9029-073-001

9029-073-001

9029-073-001

Bracket Ass'y, Solenoid Slide

9985-169-001

9985-169-001

9985-169-001

[Ey

Solenoid 120V 60 hz

9536-074-001

9536-074-001

9536-074-001

Screw, Solenoid Mtg

9545-008-001

9545-008-001

9545-008-001

Stop, Door Lock Solenoid

9540-033-002

9540-036-001

9540-033-002

Wiring
Harnesses | Assemblies

Screw, Shoulder

9545-061-001

Nut, Keps #6

8640-411-002

8640-411-002

8640-411-002

Thermoactuator 120 V

9586-001-001

9586-001-001

9586-001-001

Screw #6 x 5/16”

9545-031-011

9545-031-011

9545-031-011

Spacer, Plastic

Cabinet &
Front Panel

9538-157-004

9538-157-004

9538-157-004

Spacer, Metal

9538-166-004

9538-166-004

9538-166-004

Screw, Cross Recessed

9545-010-001

9545-010-001

9545-010-001

[l B el Y IS E T i Y

Rear
View

Nut, Keps #8

8640-412-005

8640-412-005

8640-412-005

—

Nut, Sol. Brkt. to Control Panel

8640-412-005

8640-412-005

8640-412-005

Rod, Pull

9497-225-007

9497-225-007

9497-225-009

Cylinder, Seals,
& Bearings

|
g%
a s

Electrical | Chassis | Water Inlet & | Loading
Rear Channel | Door

Components| & Drain

Control
Panel

@ Part # 8533-075-001 2/24

Original Door Lock Solenoid Assembly

11,12, 13

aulyoep

uonesa2do 3 | Huunop

d | uonejeysur

bunooys
pulwwe.lbo.

-3|qnoJL

0INIDS

2
o
0
2.
3
o
7
3
.
(]
il
]
9]

0
=)
3
T
=3
®
=
-+
(/]

Burim
|edo13d9)3

ZHOS

2oueuquiep

Part # 8533-075-001 2/24 @



Accessories

Key Description

1 | Door Hinge Assembly (mounts
to tub front)

Large Door & Hinge Group
(After #514975)

9955-031-001

9955-031-001

9955-031-001

T-1200
9955-031-001

T-1450
9955-031-001

* | Door Assembly Complete

Kits &

9960-274-005

9960-274-005

9960-274-005

9960-274-005

9960-274-005

2 | Door Ring 180 degree large
hnge

Assemblies

9487-275-001

9487-275-001

9487-275-001

9487-275-001

9487-275-001

Door Gasket

9206-431-001

9206-431-001

9206-431-001

9206-431-001

9206-431-001

Door Glass Window

9635-020-001

9635-020-001

9635-020-001

9635-020-001

9635-020-001

Red Wire (Door Close Switch)

8220-063-028

8220-063-028

8220-063-028

8220-063-028

8220-063-028

Wiring
Harnesses

Black Wire (Door Close Switch)

8220-063-029

8220-063-029

8220-063-029

8220-063-029

8220-063-029

5 | Switch, Door Hinge Close
(Plunger)

9539-492-001

9539-492-001

9539-492-001

9539-492-001

9539-492-001

=R~~~

Top Door Hinge Leaf (No pin)

9845-006-001

9845-006-001

9845-006-001

9845-006-001

9845-006-001

Bottom Door Hinge Leaf

9845-007-001

9845-007-001

9845-007-001

9845-007-001

9845-007-001

Cabinet &

Thrd Form Screw, Door Mtg
5/16" x 5/8"

9545-056-002

9545-056-002

9545-056-002

9545-056-002

9545-056-002

9 | Screw, Loading Door Hinge Mtg
(5/16" x9/16" ss)

View |Front Panel

9545-014-013

9545-014-013

9545-014-013

9545-014-013

9545-014-013

10 | Bracket Retainer support side
panel

9045-085-001

9046-085-001

9046-085-001

9046-085-001

9046-085-001

* | Shim Large door

9552-043-001

9552-043-001

9552-043-001

9552-043-001

9552-043-001

& Bearings

Y
[}
Q
(1))
iy
()
<
£
35
O
S
(=
(=}
(a]

Door Lock

Loading

Water Inlet &
Rear Channel

Electrical
Components| & Drain

@ Part # 8533-075-001 2/24

10

Key Description

1

Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

T-1200
9537-195-002

T1450
9537-195-002

12

Cam, Locking

9095-040-002

9095-040-002

9095-040-002

9095-040-002

9095-040-002

13

Pin, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

9451-181-005

9451-181-005

14

Pin, Groove (3/4)

9451-181-004

9451-181-004

9451-181-004

9451-181-004

9451-181-004

15

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

9534-360-002

9534-360-002

16

Handle, Door

9244-080-003

9244-080-003

9244-080-003

9244-080-003

9244-080-003

17

Pin, Door Handle (groove)

9451-181-006

9451-181-006

9451-181-006

9451-181-006

9451-181-006

= l=l=]l=]|~=]|=]|~

funyooys
-3|qnoJL

sjyududwo)

uonesa2do 3 | Huunop

uonejjeisur

pulwwe.lbo.

aulyoep

d

2
o
0
2.
3
o
7
3
.
(]
il
]
%

JeoL9)|g

2oueuquiep

Part # 8533-075-001 2/24 @



()]
2 - 2=
5 WCVD?75 180-Degree Door & Hinge Group 28
u o -
g (Before #514975) 33
<
_E Key Part Number Dt g ) o Qty g g
) * 9960-274-004 Loading Door, Complete ( includes #1thru #10) ......cccvvriiiiiiviiiniine e 1 < &
g 1 9487-265-002 Loading Door RiNG 180 Aegree.......ciivvieeruiiiieienrniis s sesnnsss s s s sessnsssssssnnnnsssesens 1 3 =
a 2 9206-419-001  Gasket, LOading DOOK.......cuuieiiiiirrniiniisierrnis s serrss s s sersss s s serssanssssssesssssesanns 1 g. g-
< 3 9635-016-001  WIiNdOW, LOAING DOO . ....cccviiviireireirieiesresseessesresseestssseessesresssssssssssssssasssessns 1 33
A 4 9913-134-003  Shaft Assy. Locking (includes #5 thru #8).......cccviiiiiiiieiniiiiinsrrrriss s errnnenees 1 o
a 5 9537-195-002  Shaft, DOOr LOCKING....ueeeiiiiiiiriiniiiiiiiiies e 1 ]
g 6 9095-040-001  CAM, LOCKING....vvervrrereeeeresseseesesessessssssssssessssessssesssssesesssssasesesssessssssessesenns 1 <
& 7 9451-181-005 PN, GFOOVE (L 1/4).evveeeseerereeseseesesesseseesesessesessesessesessssessssesessesessesessssessssesens 1 5
= 8 9451-181-005  PiN, GrOOVE (3/4)...ceuuiiiiiuiiiiiii it e et e e s et e et s e et s s eaa e s ea s e eaa e e eana e eenn 1 3
e E) 9 9534-360-002  SPring, LOCK Camiuuuuiiiiiiiiii i ireerssis e sesss s s s sennn s s s s er s s s s e rnnn s s s s s e nnnnsenenes 1 3
26 10 9244-080-003 [ E= T T0 L I o T 1 _ -
£ ?_; 17 9451-181-006  Roll Pin, Door Handle (Groove).........cuveeeruiiiieienriinssseesnnsssssssesssnsssssesnnnsssssens 1 masking ring 24
ﬁ g 11 9955-030-001  Hinge Assy, Loading Door ( mounts to tub front ).......ccceeeeiiiiiiiniiinvceenieeneeens 1 8 2
O r * 0545-014-009  SCrEW, HINGE MEG....ccuiiviiriiriitistestesteseesessssessessessesbssbestesessbesassesassssssssessssneas 3 = s
* 8641-582-000  LOCKWASNEN....ceuuuuiiieeiiiiiieeie e ettt e s e e e e e e s e e e e e er e e e e s eeana e e s e e eesnnaeeeeeeesnnnaeeeens 3 Q 1
5 * 9552-036-001  Shim, Loading Door HINGE, ThiN......c.cccvueeiiueeiiieesiienssieessieessinessisesssessseesnes AR
S * 9552-036-002  Shim, Loading Door HINGE, ThiCK.......ccvieiieireirieiesiesreeie e ssessresreeessresseenns AR =
12 9845-005-003  Top, Loading Door Leaf Hinge With pPiN......ccoovieeiiii i 1 —
) 13 9845-005-002 Bottom, Loading Door Leaf HINGE.......cccvruiiiiiiiniiinis s s rennn s s eernnn e 1 5
R 16 9545-056-002  Screw, Loading Door HINGE MEG......iviiiiieriiiniiiiiriiin s sernss s s ernsns s s s ernnn s e 3 ®
u{ E 15 9950-060-002  Ring, Masking w door switch hole.........ccuvuiiiiiiiiiiiiicrr e 1 av
g 5 * 8640-413-002  NUL.e.veieerieiieieeesesssestsssessestsssssssessssssssessssssssstssssssb et st ssss bt et snssssssssnsssassssnsnsas 4 S 5
ca * 9059-063-002  Band EAQE PrOtECLON.....cceeiieirieeeeeeiirieeeeeeeetteee e e e eennree e e s ssnnaeeeeeeesnsnneeeeseennnnnns 1 35
i * 9801-089-001  Door Closure Switch ASSEMDBIY........cccvviiieiiiiiiiiii 1 2 ;
= DI 9041-087-001  SWILCH BOXu.euuiuuivreeiesieesssssesssssssssesssssssssssssssessssssesssesssssssssssssssssssssessenssanes 1 20
5% * 9053-067-003 Bu;hlng I_nsulatlng ......................................................................................... 1 E
8 9 D3 9539-461-007 Sw!tch,Mlgro ................................................................................................. 1 m
D2 9550-159-001  SWItCh, ShI€ld......ceuuuiiiiiiiiiis e e e e e e e re e e e e e e e e e e e eeenaneeeeens 1 ']
- D4 8640-401-001  Nut Special TWIN #4-40.......ceerieeeieeereeeseeeseee e e e e re e sre e s ene e e sneeesneeesnns 1 =4
=5 D8 0545-020-001  SCIEW 4-40X5/8....ccuveeeeireeeesireeesiiteeessisseessssseessssseesssssesssssseesssssesessssesessssenes 2 S
E 8 D7 0008-004-001  DOOK SWILCh ACTUBLO . .. .veeveeiveestiesreesresssesssesstesesssbessressbessreesbessressressresssessans 1
-
&g w4 #5 #6
9 E .
E o l“.'.‘ll-'.lﬁltll‘lg
5 O * Not lllustrated ning
&3
S
W16
; - =
Q
(7] w6 — 3
— = P! o
T8 a
9 c | - 0
w o
o

@ Part # 8533-075-001 2/24 Part # 8533-075-001 2/24 @



()]
2 - 2=
5 Door & Hinge Group 23
>
7] > =
g (Before #514975) 53
<
()] inti @ =
4] Key Part Number 7=t g o) (o] o PR Qty - =
r * 9960-274-002 Loading Door, Complete ( includes #1thru #10) ....ccveeivreeiireeiireeeireeesreeesneeenns 1 S &
E 1 9487-265-001  LOAAING DOOK RiNG...veuveueeuiesiesiereesistessestestestessessesseseessesessessessessessessessessessenes 1 S5
@ 2 9206-419-001  Gasket, LOadiNg DOOK.......uuiiiiiiiiiiiiiiiiiiiiiee s s serse e s s s erns e s s s erra e s e s rrrn e e eenns 1 g_ g.
< 3 9635-016-001  WiINdOW, LOAAING DOOK.......cciiiieeiiiieeeeieeeeeeeeerrnnnsss s e e e e s e e e e e eeeeeeereernnnnnns 1 33
@ 4 9913-134-003  Shaft Assy. Locking (includes #5 thru #8)........ueeieiiiiiiiiieeereen 1 -
= * 9537-195-002  Shaft, DOOr LOCKING. ....eeiiiureiiiirire e e s e e s s nr e nne s 1 ]
= 5 9095-040-001  Cam), LOCKING...eettetieiereeeeeieiisiinrterrrreeeeeeeeesseesssessssssnssssrsseeeeeeeeasaesessessansnnnnnnes 1 3
=5 6 9451-181-005  PiN, GIOOVE (1 1/4).uuivieeieierieiereetestestestestessesseseseessssessessessessesasssessessessenens 1 S
I 7 9451-181-005  PiN, GrOOVE (3/4)ceieeeeeeiieiieiiiciteriettereeteeeee e s e e e e s s essssnnsbsarereeeeeeesaaaeeeesessnnnnnns 1 3
&30 8 9534-360-002  SPriNg, LOCK Caml.... it iiiiiiiiiiieiiiiiis s e s crss e s s s srs s s s s ee s s s s s e e anan s e s e s nnnan e e s eenns 1 2
v g 9 9244-080-003 1T T I o T S 1 ”
Yo * 9451-181-006  Roll Pin, Door Handle (Groove)......ccciiieeiuiiiiiieeeiniise s seersiiss s s s ernne s s s eennn s 1 Z g‘
% "cé; 10 9955-029-002  Hinge Assy, Loading Door ( mounts to tub front )........ccceviiiiiiieieiviviiiee, 1 §_ c
o r * 9545-014-009  SCrew, HINGE MEG...uuuiuuuuiiiiiiiiiiieiieseeceeeecsssssia s s s e s e e s s e s s e e e e e e e e e aa s 3 - %
* 8641-582-009  LOCKWASKEL.....uuiiiiiiiiiii i et e e et e e e e et s e s et s e era e e e eaan s e eeaaseersa e eesnnsaees 3 Q
3 * 9552-036-001  Shim, Loading Door Hinge, Thin........cceeiiiiiiiiiiiiiciiiiiin e eeerne s eennan AR
-g 12 9938-040-002 Hinge Clamp assembly W/ PiN..cuuuiiiiiiiiiiiiiiiciiiiiie s s eerns s e ern s eeens 1 §
13 9545-056-003  Screw, Loading Door HINgE MEG.....coiiiiiiiiiiiiiiiiiiii s eernis s ernnn e eens 3 Q
) 14 9950-060-001  Ring, Masking w door switch hole..........cceiiiiiiiiiiii e 1 5
R * Fo Lo 2 010 (U 4 o
] E * 9059-063-002 Band Edge ProteCtor.......uuueiiiiiiiiiiiii e seriie e rn s r e 1 oY
o o * 9801-089-001  Door Closure Switch ASSEMDIY........ccoiiiiiiiiiiiiiici e 1 g 2
=4 D1 9041-087-001  SWILCN BOXuuuiiierrruiireriiennuiiieeseestuisesesrssssseseeresssseresrssssssrsessssssssreererssnsnrerrenes 1 — g-
iezt * 9053-067-002  Bushing INSUIAting........ccuuuiiiiiiiiiiiiin i s r e r e 1 2 m
o D3 9539-461-007  SWItCH, MICIO...ciiiiiiiiiiiiiiiiin et e e e e e e e 1 a, §
D2 9550-159-001  SWItCh, ShI€ld.......ceereiiiiii i e e e e e e aaa 1 {
D4 8640-401-001  Nut Special TWIN #4-40......cciiiiiiiiiiiiiie i rr e e e 1 m
D8 0545-020-001  SCrEW 4-40X5/8.. . cevuiiiiiiiiiiiiiie i et s et e s e e s eaa s e ear s e rsa e e aa e e eaa e ran e eanan 2 @
D7 9008-004-001  DOOr SWItCh ACEUALOL....ccuuiiiii i s e e ra e e s e ean e e e eaa e eenns 1 g
8
&G - Locking Shaft 5
- C
9 c
c
= =
= O * Mot llustrated
U
=
T o
S
. =z
Q
9 2
p— 1= o
8G 5
- a =
= O 0
[SIE -1 o 2
9 e |
w o
o

@ Part # 8533-075-001 2/24 Part # 8533-075-001 2/24 @



Accessories

Kits &
Assemblies

Wiring
Harnesses

Cabinet &
Front Panel

View

Rear

& Bearings

~
]
[}
()]
(/)]

-
()]
©
£

=
O

Water Inlet &
Rear Channel

& Drain

Electrical
Components

Loading Door and Panel Differences For
T650 Express - 45|b Express Machine

Key Description T-650 QTY
* | Loading Door, Complete #1-10 9960-274-002 1
1 | Loading Door, Ring 9487-265-001 1
2 | Gasket, Loading Door 9206-419-001 1
3 | Window, Loading Door 9635-016-001 1
* | Shaft Assy, Locking (includes 4 9913-134-003 1

thru 7)
4 | Shaft, Door Locking 9537-195-002 1
5 | Cam, Locking 9095-040-002 | 1
6 | Pin, Groove (1 1/4) 9451-181-005 1
7 | Pin, Groove (3/4) 9451-181-004 1
Retaining Ring (c-clip) 8649-031-000 1
Spring, Lock Cam 9534-360-002 1
Handle, Door 9244-080-003 1
20 | Pin, Door Handle (groove) 9451-181-006 1
* | Screw, Hinge Mtg 5/16” x 3/4" 9545-014-009 3
* | Lockwasher 5/16” Ext tooth 8641-582-009 3
* | Shim, Loading Door Hinge, Thin | 9552-036-001 | AR
10 | Door Hinge Assembly Mounts to | 9955-029-002
Tub Front

13 | Screw, Loading Door Mtg (5/16” | 9545-056-001 3
TF)

* | Rubber Edge (mounts to Front 9059-063-002 1
Panel)

* | Nut, Keps 8640-413-002 | 4

* | Wiring Harness doorlock safety | 9627-791-004 1
switch assembly

18 | Black Wire Door Close Switch 8220-063-026 1
Red Wire Door Close Switch 1

18 | Wires Black 8220-062-028 1

12 | Loading Door Hinge Clamp w/ 9938-040-002 1

pin

Loading Door Hinge Clamp (No
Hinge Switch Pin) (NEW Style)

9079-122-003

Notes

aulyoep

uonesa2do 3 | Huunop

d | uonejeysur

purwwesbo.

funyooys
-3|qnoJL

2
o
0
2.
3
o
7
3
.
(]
il
]
%

sjyududwo)

[[Ze]FheETE|

ejeq
o0ueusjuiep s}ied

Part # 8533-075-001 2/24

Part # 8533-075-001 2/24 @



Accessories

()]
9
I
[ 5
()]
(7))
(7)]
<
i 3
()]
g8
i .
=
S5
== 4

)
2 c
()]

=0
=
S 2
3
9
>

Cylinder, Seals,
& Bearings

Vacuum Breaker

Water Inlet &

[]

Soap m

N~

7

Electrical
Components| & Drain | Rear Channel

Original Front Soap Box Design|

1

Soap Dish

Original Front Soap Box with
High Pressure Solution

@ Part # 8533-075-001 2/24

Water Inlet Part # by Model

Key Description

Injector Assembly

9883-005-001

9883-005-001

9883-005-001

9885-005-001

T-1450
9885-011-001

Injector Assembly (After 7/2011)

9883-012-001

Valve, Water Inlet (dual outlet) (see
Water Inlet Valve Breakdown for
individual parts)

9379-183-003

9379-183-003

9379-183-003

9379-183-003

9379-183-003

Screw, Valve Mtg

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Valve Water Inlet (single outlet)

9379-194-001

9379-194-001

9379-194-001

*

Screw, Valve M4x0.7x8mm

9495-064-001

9545-064-001

9545-064-001

Clamp-Water Valves

8654-117-008

8654-117-008

8654-117-008

8654-117-008

8654-117-008

x| W

Shield over Water Valves Plastic

9550-186-001

9550-186-001

9550-186-001

9550-186-001

9550-186-001

Screw 10-32x3/4" for shield

9545-012-006

9545-012-006

9545-012-006

9545-012-006

9545-012-006

*

Nut #10-32

8640-413-004

8640-413-004

8640-413-004

8640-413-004

8640-413-004

Vacuum Breaker

9610-001-001

9610-001-001

9610-001-001

9610-001-001

9610-001-001

Bracket, Vacuum Breaker

9062-069-001

¥l | b

Screw

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

New Front Mount Soap Box, 2 port

Fitting, Cross (new soap bhox)

8615-118-001

8615-118-001

Clamp, Vacuum Breaker End

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

V|||

Hose, Vacuum Breaker to Tub Injec-
tion Tube

9242-461-001

Flow restrictor

9475-002-002

9475-002-002

9475-002-002

9475-002-002

9475-002-002

1

1/2 inch hose, cut to length

12

3/4 inch hose, cut to length

13

Flow restrictor

9475-002-002

9475-002-002

9475-002-003

9475-002-003

New Soap Box-Front Conversion

9732-290-001

9732-290-001

9732-290-001

9732-290-001

9732-290-001

14

Optional High Pressure”T” fitting

8615-116-001

8615-116-001

C1

Front Soap Dish

Tub Inlet

New Front Soap Box Design

2
o
c
=
[=f
=
Q
@
(@)
5]
o
=
Q
e
=}
=

2
o
o
=
3
o

uonejjeisur

d

funyooys
-3|qnoJL

sjyududwo)

pulwwe.lbo.

*09|3 IVIAIBS | duiyoepn

JeoL9)|g

2oueuquiep

Part # 8533-075-001 2/24 @



Rear | Cabinet & Wiring Kits & Accessories
Front Panel | Harnesses | Assemblies

Cylinder, Seals,

Water Inlet & | Loading | Door

Electrical Chassis

Control

& Bearings View

Lock

Door

Rear Channel

=
©
L
(a]
%
(2]
whd
c
o
£
o
=%
£
o
o

Panel

Key

Water Inlet Valve Breakdown Part # by Model

Description

Valve, Water Inlet (includes 1 thru
6) - Invensys

9379-183-012

9379-183-012

9379-183-012

9379-183-012

9379-183-012

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

9089-017-001

9089-017-001

Diaphragm Invensys (EPDM NSF)

9118-049-003

9118-049-003

9118-049-003

9118-049-003

9118-049-003

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

9015-008-001

9015-008-001

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

9534-298-001

9534-298-001

¥x|lojun| A|WIN]|=

Optional Diaphran (Viaton)

9118-049-002

9118-049-002

9118-049-002

9118-049-002

9118-049-002

*

Wiring Harness

9794-001-001

9794-001-001

HINININ]INININN

Description

Single Coil Water Valve Mueller

9379-194-001

aulyoep

uonesa2do 3 | Huunop

d | uonejeysur

bunooys
pulwwe.lbo.

-3|qnoJL

0INIDS

T-1450
9379-194-001 1

2
o
0
2.
3
o
7
3
.
(]
il
]
9]

0
=)
3

T
=3
®
=
-+
(/]

Valve Water Body Complete
(no coil)

9379-194-002

9379-194-002 1

Diaphragm Mueller

9118-055-001

9118-055-001 1

Filter Mueller

9183-046-001

Burim
|edo13d9)3

9183-046-001 1

Coil Mueller

9089-051-001

9089-051-001 1

LG

Description

Optional Water Valve

T-1450

* | Dual Coil Water Valve Mueller 9379-192-001 | 9379-192-001 | 9379-192-001 | 9379-192-001 | 9379-192-001 1
7 | Valve Water Body Complete(no coil) | 9379-192-002 | 9379-192-002 | 9379-192-002 | 9379-192-002 | 9379-192-002 1
8 | Diaphragm Mueller 9118-054-001 | 9118-054-001 [ 9118-054-001 | 9118-054-001 | 9118-054-001 2
9 | Filter Mueller 9183-046-001 | 9183-046-001 | 9183-046-001 | 9183-046-001 | 9183-046-001 2
10 | Coil Mueller 9089-051-001 | 9089-051-001 | 9089-051-001 | 9089-051-001 | 9089-051-001 2
11 | Diaphragm Assembly Mueller 9785-001-001 | 9785-001-001 | 9785-001-001 | 9785-001-001 | 9785-001-001 2

Includes

@ Part # 8533-075-001 2/24

ZHOS

2oueuquiep

Part # 8533-075-001 2/24 @



Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

& Bearings

~
ke
[}
@
0
o
()}
o
=

>
9)

Door
Lock

Door

Chassis | Water Inlet & | Loading

& Drain | Rear Channel

Electrical
Components

Notes

L GY

Drain Valve Group Part # by Model

Description

Valve, Drain (includes #2 thru
#11)

9379-202-001

9379-202-001

9379-202-001

T-1200
9379-202-001

9379-202-001

Body, Valve (w/ball)

9064-070-001

9064-070-001

9064-070-001

9064-070-001

9064-070-001

Motor & Gear Train (complete)

9914-137-011

9914-137-011

9914-137-011

9914-137-011

9914-137-011

Plate, Motor Mtg

9452-538-001

9452-538-001

9452-538-001

9452-538-001

9452-538-001

Screw

8639-994-001

8639-994-001

8639-994-001

8639-994-001

8639-994-001

Spring, Drive

9534-339-001

9534-339-001

9534-339-001

9534-339-001

9534-339-001

Screw

9545-054-001

9545-054-001

9545-054-001

9545-054-001

9545-054-001

Screw

9545-054-002

9545-054-002

9545-054-002

9545-054-002

9545-054-002

Vo |N|ojLn]|AR|W]I DN

Seal, V Packer

9532-134-001

9532-134-001

9532-134-001

9532-134-001

9532-134-001

—_
o

Washer

8641-584-001

8641-584-001

8641-584-001

8641-584-001

8641-584-001

e
—

Pin, Main Drive

9451-196-001

9451-196-001

9451-196-001

9451-196-001

9451-196-001

*

Plate (spacers needed for re-
placement motor mtg. plate)

9538-149-001

9451-196-001

9451-196-001

9538-149-001

9451-196-001

D=l IN|R NP lWR =]~

13

Stator and Coil Assembly

9089-036-004

9089-036-004

9089-036-004

9089-036-004

9089-036-004

[Ey

Valve Drain before Serial #
482181

9379-187-001

9379-187-001

9379-187-001

9379-187-001

9379-187-001

14

Hose Tub to Drain Valve

9242-459-001

9242-459-001

9242-459-001

9242-459-001

9242-459-001

Part # 8533-075-001 2/24

Seal Kit

9732-327-001

9732-327-001

9732-327-001

9732-327-001

9732-327-001

uonesa2do 3 | Huunop

uonejjeisur

aulyoep

d

funyooys
-3|qnoJL

0
<)
3
=]
=
®
=
-+
("]

pulwwe.lbo.

2
o
0
2.
3
o
7
3
.
(]
il
]
%

JeoL9)|g

2oueuquiep

Part # 8533-075-001 2/24 @



Accessories

Cabinet &
Front Panel

W
(1°}
()}
(/)]
-
()]
<
£
=
(6]

Door

Chassis | Water Inlet & | Loading

Electrical
Components

Lock

& Bearings View Harnesses | Assemblies

Door

Rear Channel

(120

Key

Chassis and Drain Part # by Model

Description
Base Assy,Frame

9945-112-002

9945-155-002

9945-155-002

T-1200
9945-125-002

9945-133-002

Outer Tub Assy Before Serial
#535659

9930-148-001

9930-147-001

9930-150-001

Outer Tub Assy After Serial
#535659

9930-157-001

9930-157-001

9930-155-001

Tub & Cylinder Assy Before
Serial #535659

9869-025-001

9869-023-003

9869-022-001

Tub & Cylinder Assy After
Serial #535659

9869-027-003

9869-027-003

9869-026-002

Tub Front Before Serial #535659

9974-011-001

9974-011-001

w

Tub Front After Serial #535659

9974-011-001

9974-011-001

9974-011-001

9974-012-001

Gasket, Tub Front

9206-421-002

9206-421-002

9206-421-002

9206-421-002

9206-421-002

===

Ring Assy, Tub Mtg-Front Clamp

9950-055-001

9950-055-001

9950-055-001

9950-055-001

9950-061-001

Bolt, Top Front Ring 3/8"-16 x 3"

9545-029-009

9545-029-009

9545-029-009

9545-029-009

9545-029-009

Nut WCAD 3/8"-16

8640-415-001

8640-415-001

8640-415-001

8640-415-001

8640-415-001

N|jooju | b

Ring Assy.Clamp Tub Mtg. to
Frame

9950-053-002

9950-053-002

9950-053-002

9950-053-002

[T ISP S Y

[e2]

Bolt, 1/2" -13 x 2" Ring

9545-017-013

9545-017-013

9545-017-013

9545-017-013

Nut, 1/2” -13 Ring

8640-417-005

8640-417-005

8640-417-005

8640-417-005

Bolt, 1/2” -13 x 2" Rings to Base

9545-017-013

9545-017-013

9545-017-013

9545-017-013

9545-017-013

Nut, Wizloc 1/2" x 13

8640-417-005

8640-417-005

8640-417-005

8640-417-005

8640-417-005

Washer, Flat 1/2”

8641-581-026

8641-581-026

8641-581-026

8641-581-026

8641-581-026

Hose, Tub to Drain Valve

9242-456-001

9242-459-001

9242-459-001

9242-459-001

9242-459-001

Clamp, Hose (Tub to Drain Valve)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

Valve, Drain

9379-187-004

9379-187-004

9379-187-004

9379-187-004

9379-187-004

Screw, Valve to Base 1/4ABx3/4

9545-030-002

9545-030-002

9545-030-002

9545-030-002

9545-030-002

Washer, Flat 1/4

8641-581-017

8641-581-017

8641-581-017

8641-581-017

8641-581-018

Hose, Drain Valve to Tube

9242-457-001

9242-457-001

9242-457-001

9242-457-001

9242-457-002

Clamp, Hose (Drain Valve to
Tube

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

NI~ ]ININIEINIFEINININ= |~

Tube Assy, Drain

9915-124-002

9915-120-004

9915-120-004

9915-126-002

9915-129-002

[Ey

Clamp, Hose (Tube to Frame
Bracket)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

Bracket, Drain Tube

9029-162-002

9029-162-002

Screw Tube (Bracket to Base
1/4Bx3/4)

9545-030-002

9545-030-002

9545-030-002

9545-030-002

Hose, Overflow Tub To Drain
Tube

9242-449-003

9242-449-003

9242-449-003

9242-449-003

9242-449-005

Clamp, Hose

8654-117-018

8654-117-018

8654-117-018

8654-117-018

8654-117-018

Tube, Suds overflow

9242-463-004

9242-463-004

9242-463-004

9242-463-004

9242-463-006

Clamp, Hose

8654-117-008

8654-117-008

8654-117-008

8654-117-008

8654-117-008

Hose, Pressure switch

9242-175-007

9242-175-007

9242-175-007

9242-175-004

9242-175-004

HIN|~=N

Clamp, Oveflow Hose

8654-117-015

8654-117-015

8654-117-015

8654-117-015

8654-117-015

Part # 8533-075-001 2/24

18

aulyoep

uonesa2do 3 | Huunop

d | uonejeysur

pulwwe.lbo.

funyooys
-3|qnoJL

*09|3 IVIAIBS | duiyoepn

0
<)
3
=]
=
®
=
-+
("]

JeoL9)|g

2oueuquiep

Part # 8533-075-001 2/24 @



Door |Cylinder, Seals,| Rear | Cabinet & Wiring Kits & Accessories
Lock Harnesses | Assemblies

Electrical | Chassis | Water Inlet &| Loading
Rear Channel

Components| & Drain

Control

View |Front Panel

& Bearings

Door

Panel

Electrical Components - Top Compartment

Key Description

Trough Assy,Controls 208-240
volt (all parts below #2-#43 &
trough)

9857-159-001

9857-154-002

9857-154-002

T-1200
9857-160-002

T-1450
9857-191-002

Electrical Components - Top Compartment

Trough only

9839-015-001

9839-015-001

9839-015-001

9839-015-001

9839-017-001

Screw, Trough Sides

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

Angle Support Trough

9003-278-001

9003-271-001

9003-271-001

Screw, Trough Bracket

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Channel-Trough Mounting

9081-110-001

9081-108-001

9081-108-001

9801-110-001

9801-155-001

Screw-10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Screw GRN. #10-32x 1/2"

9545-008-027

9545-008-027

9545-008-027

9545-008-027

9545-008-027

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

Transformer, Control (Secondary
Voltage to 115 volts)

8711-004-001

8711-004-001

8711-004-001

8711-004-001

8711-004-001

Ll B e Y e Y e Y Y

Screw, Mtg #8Bx1/4"”

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-045-001

*

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

Strip, Terminal Marker

9558-027-001

9558-027-001

9558-027-001

9558-027-001

9558-027-001

Terminal Block Assy, POWER

9897-034-001

9897-034-001

9897-034-001

9897-034-001

9897-034-001

x| | D

Screw, Mtg 8Bx3/8"

9545-045-007

9545-045-007

9545-045-007

9545-045-007

9545-045-007

[e)}

Transformer, (Step Down)
120/2.3 VAC&24 VAC 50/60hz

8711-009-001

8711-009-001

8711-009-001

8711-009-001

8711-009-001

R IN|~R R, D

*

Lockwasher #6 exttooth

8641-582-005

8641-582-005

8641-582-005

8641-582-005

8641-582-005

H

Screw, Transformer Mtg
#8Bx1/4"

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-045-001

D

PCB assembly Relay Main

9473-006-001

9473-006-001

9473-006-001

9473-006-001

9473-006-001

Support-3/8” Edge Holding

9548-285-001

9548-285-001

9548-285-001

9548-285-001

9548-285-001

Optional Relay board

9473-007-001

9473-007-001

9473-007-001

9473-007-001

9473-007-001

Support-3/8" Edge Holding

9548-285-001

9548-285-001

9548-285-001

9548-285-001

9548-285-001

Switch, Pressure Before Serial
#537433

9539-489-002

9539-489-002

9539-489-002

—~la|l—~|loa|—

Switch, Pressure After Serial
#537433

9539-490-001

9539-490-001

9539-490-001

9539-490-001

9539-490-002

Electronic Pressure Switch

9732-314-001

9732-314-001

9732-314-001

9732-314-001

9732-314-001

*

Wire Assy, Enable-Yellow 32"

8220-064-023

8220-064-023

8220-064-023

8220-064-023

8220-064-023

Harness, P17 Drain/Therm/Sol

9627-796-002

9627-796-002

9627-796-002

9627-796-002

9627-796-002

Harness P19/Water Valve

9627-795-004

9627-795-002

9627-795-004

9627-795-004

9627-795-004

Harness P8/P16

9627-794-001

9627-794-001

9627-794-004

9627-794-004

9627-794-001

Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

Bushing , Wire 7/8

9053-067-002

9053-067-002

9053-067-002

9053-067-002

9053-067-002

Standoff Twistlock

9527-002-002

9527-002-002

9527-002-002

9527-002-002

9527-002-002

Dynamic Braking Resistor

9483-004-003

9483-004-003

9483-004-003

9483-004-003

9483-004-003

Screws #10-32x1/2" (Mounting)

9545-012-008

9545-012-008

9545-012-008

9545-012-008

9545-012-008

Nuts, #10-32 UNF 2B

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

Screw #6-32x5/16" (Wire Conn)

9545-044-006

9545-044-006

9545-044-006

9545-044-006

9545-044-006

Nuts Hex #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Screw, Mtg #10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Harness P5/Pressure

9627-807-001

9627-807-001

9627-807-001

9627-807-001

9627-900-001

Terminal Grounding,

8652-130-037

8652-130-037

8652-130-037

8652-130-037

8652-130-037

Screw 10-32 x 1/2 GRN

9545-008-027

9545-008-027

9545-008-027

9545-008-027

9545-008-027

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

Rl P2 INRIDIBRIDIN]IDAIN|=IR=]=N

@ Part # 8533-075-001 2/24

aulyoep

uonesa2do 3 | Huunop

uonejjeisur

d

pulwwe.lbo.

funyooys
-3|qnoJL

45

2
o
0
2.
3
o
7
3
.
(]
il
]
%

sjyududwo)

JeoL9)|g

2oueuquiep

Part # 8533-075-001 2/24 @



Accessories

Cabinet &
Front Panel

Cylinder, Seals,

S
o
<3
(=]
o
=
S
]
]
|

Water Inlet &

Chassis

Electrical
Components

Lock

Harnesses | Assemblies

View

& Bearings

Rear Channel| Door

& Drain

Control Panel Part # by Model

Key Description

Panel Control Assembly(panel
only) After Serial #530673

9989-480-001

9989-480-001

9989-480-001

9989-480-001

9989-530-001

Nameplate,Control Panel (one
piece) Blue

9412-163-001

9412-119-001

9412-134-001

Nameplate,Control Panel (one
piece) Black

9412-185-001

9412-186-001

9412-187-001

9412-189-001

9412-195-001

Screw-Hxwshrhdundct #10Bx
1/2"(Control Panel To side Panel)

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Top Panel

Plastic Shield over main PCB

9550-184-001

9550-184-001

9550-184-001

9550-184-001

9550-184-001

Nut Hexkeps #8-32

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Screw FillHDCR 10Bx1/2” Guide

9545-008-023

9545-008-023

9545-008-023

9545-008-023

Locator Panel

9355-001-001

9355-001-001

9355-001-001

9355-001-001

Plate -Latch, Top

9452-625-001

9452-625-001

9452-625-001

9452-625-001

Nut Hexkeps #8-32

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Spacer Pushbutton (Micro)

9538-192-001

9538-192-001

9538-192-001

9538-192-001

9538-192-001

Pushbutton Control (OPL), Blue

9035-060-002

9035-060-002

9035-060-002

9035-060-002

9035-060-002

Pushbutton Control (OPL), Black

9035-062-003

9035-062-003

9035-062-003

9035-062-003

9035-062-003

Retainer Pushbutton (Micro)

9486-150-001

9486-150-001

9486-150-001

9486-150-001

9486-150-001

Nut Hexelasticstop #4-40

8640-424-002

8640-424-002

8640-424-002

8640-424-002

8640-424-002

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

PCB assembly Control /Display

9473-004-009

9473-004-009

9473-004-009

9473-004-009

9473-004-009

Nut Elasticstop #6-32

8640-411-002

8640-411-002

8640-411-002

8640-411-002

8640-411-002

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

PCB assembly Mode lights

9473-005-001

9473-005-001

9473-005-001

9473-005-001

9473-005-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Harness-LED PCB, P3

9627-797-001

9627-797-001

9627-797-001

9627-797-001

9627-797-001

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

Light, LED,ADD BLEACH Asembly

9794-001-001

9794-001-001

9794-001-001

9794-001-001

9794-001-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Lock-Run/Program, w/Harness &
Key, P2

8650-027-001

8650-027-001

8650-027-001

8650-027-001

8650-027-001

R IN]IRIN|IEIN]IPIN]IRAR,rlOOIN]IR,RrlR,lR,]DAIN]R,R,]W]=

Key (N561)

6292-006-013

6292-006-013

6292-006-013

6292-006-013

6292-006-013

Actuator Assy-Door Locking,
120V

9892-014-001

9892-014-001

9892-014-001

9892-014-001

9892-014-001

Nut Hexkeps #8-32

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Nut-Spring

8640-399-008

8640-399-008

8640-399-008

8640-399-008

8640-399-008

Screw FillHDCR 10Bx1/2” Guide

9545-008-023

Bracket-Retainer, Front Panel

9029-191-001

9029-191-001

9029-191-001

9029-191-001

Screw FillHDCR 10Bx1/2” Guide

9545-008-023

9545-008-023

9545-008-023

9545-008-023

Harness-Optional relay, P23-P15

9627-798-001

9627-798-001

9627-798-001

9627-798-001

9627-798-001

Harness-PCB to Relay, P8-P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

9627-794-001

Harness-Door Lock, P4

9627-791-005

9627-791-005

9627-791-005

9627-791-005

9627-791-005

o l  SE

Harness-PCB to Enable, P20-P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

e

Transformer-120V/24/5.3, P7

8711-009-001

8711-009-001

8711-009-001

8711-009-001

8711-009-001

Harness-Pressure Switch, P5

9627-807-001

9627-807-001

9627-807-001

9627-807-001

9627-900-001

@ Part # 8533-075-001 2/24

14

LARGE ®x6

Part # 8533-075-001 2/24

uonesa2do 3 | Huunop

uonejjeisur

aulyoep

d

funyooys
-3|qnoJL

)
)
3
=
3
®
=
(o
("]

purwwesbo.

2
o
0
2
5
o
7
)
<
0
(]
il
]
%

[ed11309|3

2oueuquiep




Labels and Diagrams All WCVD Models

Description

Booklet Owners

8514-160-001

8514-161-001

8514-161-001

8514-162-001

T1450
8514-206-001

Wiring Diagram, Coin

9506-366-001

9506-019-001

9506-487-001

9506-049-001

9506-489-001

Notes

aulyoep

Wiring Schematic,

9506-365-001

9506-020-001

9506-050-001

Transient Voltage Surge Sup-
pressor Infomational

8507-330-001

8507-330-001

8507-330-001

8507-330-001

8507-330-001

== ]|~

Instructions Spin Direction

8507-275-001

8507-275-001

8507-275-001

8507-275-001

8507-275-001

uonesa2do 3 | Huunop

uonejjeisur

Label High Voltage Warning

8502-614-004

8502-614-004

8502-614-004

8502-614-004

8502-614-004

Label Fusing & Installation

8502-619-003

8502-619-003

8502-619-003

8502-619-003

8502-619-003

d

Label Quality

8511-001-002

8511-001-002

8511-001-002

8511-001-002

8511-001-002

Label Warning Risk of Injury
(Blue)

8502-722-002

8502-722-002

8502-722-002

===~

Label Warning Risk of Injury
(Black)

8502-741-001

8502-741-001

8502-741-001

8502-741-001

8502-741-001

pulwwe.lbo.

Label Warning Door Opening
(Blue)

8502-723-001

8502-723-001

8502-723-001

Label Warning Door Opening
(Black)

8502-742-001

8502-742-001

8502-742-001

8502-742-001

8502-742-001

funyooys
-3|qnoJL

Label Dispenser (Blue)

8502-687-001

8502-687-001

8502-687-001

Label Dispenser (Black)

8502-745-001

8502-745-001

8502-745-001

8502-745-001

8502-745-001

Label, Injector Assembly

8502-666-001

8502-666-001

8502-666-001

8502-666-001

8502-666-001

| o Y TR TO SIMEN: BOOR 'WhHEN
~THIE DA 5 ST0LL FLsEveG

=0 SEE WATER N THE WISITRIW

ANV CPCLE LIGHT IS STLL 0N

- DI

¥ MR ™ NTTREELETED

Door Label

Top Dispenser Label Front Soap

Risk of Injury Label

Dish

sjyududwo)

2
o
0
2.
3
o
7
3
.
(]
il
]
%

Burim
JeoL9)|g

2oueuquiep

@ Part # 8533-075-001 2/24

Part # 8533-075-001 2/24 @



Section :9
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

Transformer, Electrical Filter -59 models

Component

Circuit Breaker

5198-211-002

5198-211-002

5198-211-002

aulyoep

Harness, Power Ter-
minal block

9627-865-003

9627-865-003

9627-865-003

Assembly, Control
Trough

9857-159-006

9857-154-006

9857-160-006

Instructions, Trans-
former Connect

8507-230-003

8507-230-003

8507-230-003

uonesa2do 3 | Huunop

uonejjeisur

Control Transformer

8711-008-002

8711-008-002

8711-008-002

d

Transformer, Step
Down

8711-009-003

8711-009-003

8711-009-003

Bracket Terminal/Fil-
ter Mounting

9029-170-001

9029-170-001

9029-170-001

pulwwe.lbo.

Strip, Marker-Injection

9558-028-002

9558-028-002

9558-028-002

EMI Line Filter

9183-031-003

9183-031-003

9183-031-004

EMI Filter 1 ph, 24
Amp

9183-045-001

9183-045-001

9183-045-001

funyooys
-3|qnoJL

Wiring Schematic

9506-304-001

9506-281-001

9506-285-001

Wiring Diagram

9506-305-001

9506-282-001

9506-286-001

Owners Booklet

8514-179-001

8514-181-001

8514-184-001

2
o
0
2.
3
o
7
3
.
(]
il
]
%

sjyududwo)

BuLIIp
[Ze]BRETE|

2oueuquiep

@ Part # 8533-075-001 2/24

Part # 8533-075-001 2/24 @



Hoses, Washer Inlit

=2
-59 model - 2z
59 models Water Valve, Drain Valve -59 models 22
=
o -
= 3
)

Component
Component @ =
1 | Water Valve (Duel) 24V 50Hz | 9379-183-013 | 9379-183-013 9379-183-013 2 o)
N -
Bracket, Switch- 9029-182-001 1 * | Screen, Inlet end of valve 9555-056-001 | 9555-056-001 9555-056-001 1 B -
- o=
Instability * | Diaphragm Invensys (EPDM) | 9118-049-001 | 9118-049-001 9118-049-001 2 o2
Brack -Switch 29-183-001 1 o0
racket, Stop-Switc 9029-183-00 * | (Optional) Diaphragm Inven- | 9118-049-002 | 9118-049-002 9118-049-002 2 g 8
Switch, Instability 9539-487-002 1 sys (Viton)

Wires, Black 48" 8220-127-001 2 * | Screw #10Bx1/2 9545-008-026 | 9545-008-026 9545-008-026 2 g
2 | water Valve Single 9379-194-003 3

3 | Drain Valve 3”inch 9379-202-002 | 9379-202-002 9379-202-002 1 3

* 9990-027-014 3

=

(=]

*

Hoses, Washer Inlit

9990-027-014

Bk LS LTRETTY

funyooys
-3|qnoJL

2
o
0
2.
3
o
7
3
.
(]
il
]
%

sjyududwo)

Burim
JeoL9)|g

2oueuquiep

@ Part # 8533-075-001 2/24

Part # 8533-075-001 2/24 @



Gear Motor Door Lock Assembly 24V AC

Key Description T-1200 T-1450

* | Actuator Assembly (Includes 1-10, | 9892-015-002 | 9892-015-002 9892-015-002 1
Rod NOT included)

11 | Screw hxwshdsl, 10-24 - 1.25f, ctd | 9545-046-007 | 9545-046-007 9545-046-007

10 | Cross Recessed PAn Hd Tapping 9545-031-011 | 9545-031-011 9545-031-011
screw

9 | Screw -Hxwshrhdslsems, 6-32 x 9545-044-003 | 9545-044-003 9545-044-003 6
3/16
Motor & Gear Assembly 24VAC 9914-137-014 9914-137-014 9914-137-014 1
Spring - Extension 9534-350-001 | 9534-350-001 9534-350-001 1
Thermoactuator - Door Lock 9586-001-003 | 9586-001-003 9586-001-003 2
Relay 24VAC

5 | Arm - Door Lock 9001-063-001 | 9001-063-001 9001-063-001 1

4 | Spacer, Plastic 9538-157-021 | 9538-157-021 9538-157-021 4

3 | Bracket Slide Lock 9029-204-001 | 9029-204-001 9029-204-001 1

2 | Bracket Assy, Slide - Unlock 9985-189-001 | 9985-189-001 9985-189-001 1

1 | Bracket Assy, Slide Lock Actuator | 9985-190-001 | 9985-190-001 9985-190-001 1

* | Rod, Door Lock Before Serial 9497-225-013 | 9497-225-013 1
#535659

* | Rod, Door Lock After Serial 9497-225-015 9497-225-015 1
#535659

* | Spacer, Gear Motor

9538-187-001

9538-187-001

9538-187-001

@ Part # 8533-075-001 2/24

=32
- - - ° m
c
Original Door Lock Solenoid Assembly 53
53
a ®
Key Description T-1200 T-1450 QTY
1 | Solenoid Ass'y, Door Locking 9922-011-001 | 9922-011-001 9922-011-001 1 o g
(includes 23 thru 32) -§ gr
2 | Bracket, (Door Locking Sole- 9029-073-001 | 9029-073-001 9029-073-001 1 o E
-+
noid) g g
3 | Bracket Ass'y, Solenoid Slide 9985-169-001 | 9985-169-001 9985-169-001 1 3
v
4 | Solenoid 24V 50 Hz 9536-082-001 | 9536-082-001 9536-082-001 1 o
Q
5 | Screw, Solenoid Mtg 9545-008-001 | 9545-008-001 9545-008-001 4 o
6 | Stop, Door Lock Solenoid 9540-033-002 | 9540-036-001 9540-033-002 1 g
7 | Screw, Shoulder 9545-061-001 1 5
* | Nut, Keps #6 8640-411-002 | 8640-411-002 8640-411-002 1 L
9 | Thermoactuator 24V 50Hz 9586-001-003 | 9586-001-003 9586-001-003 2 ":;-g'
o
10 | Screw #6 x 5/16" 9545-031-011 | 9545-031-011 9545-031-011 4 S g_
11 | Spacer, Plastic 9538-157-004 | 9538-157-004 9538-157-004 1 é ‘.?
12 | Spacer, Metal 9538-166-004 | 9538-166-004 9538-166-004 1
13 | Screw, Cross Recessed 9545-010-001 | 9545-010-001 9545-010-001 1 =
o
14 | Nut, Keps #8 8640-412-005 | 8640-412-005 8640-412-005 1 g-
* | Nut, Sol. Brkt. to Control Panel | 8640-412-005 | 8640-412-005 8640-412-005 3 g
* | Rod, Pull 9497-225-007 | 9497-225-007 9497-225-009 1 @
Q0
3 <,
0
% 0
m
a0
w0
m
3 @
o
(o g
=h
S
5 —
4 \
1
=
=
3
(=g
o
=
[
3
0
o

31

Part # 8533-075-001 2/24 @



Machine | Installation Programming| Trouble- | Machine |Service Elec.| Electrical Parts 50Hz Maintenance

Mounting | & Operation shooting | Service | Compnents | Wiring Data Parts
__ _ALTERNATE
™™ "cRcum 1
| BREAKER |
< o
LC=*_ & |
T L1 BK/RD BLK/RED 250V H3 X1 BK/RD) RED I puse _mmu 24V RED 24V
T Ll ™ "Bl 3 1 1
3 220V{H2 A
(@) L2 _ _ 24v
"—_— z ° | une | 24V RIN 24V RN
e o (e BLK/BLU 1 X2 BLK/BLU
o L3, | FLTER] < |w DOOR LOCKED SWITCH
J CONTROL s |2
m 3N _ _ TRANSF ORMER @ S | DOOR CLOSED
(D) & TEom- 2|2 Eo.:\.l THERMOACTUATOR #1
R TIE = RED < LocK
S 1 i =l = £ DOOR LOCKED |
TGRN DOOR LATCHED | SWITCH 15 THERMOACTUATOR #2
(0p)] Lot or SWITCH g P12 UNLOCK
) BALANCE ORG | ORG pi5
VEL VEL DOOR LOCK
()] P14
- —- YEL YEL i3 SOLENOID
(o] I ] ” P17-5 WHT/RED ey BLU |
GRN/YEL, w =
e — ﬂ__m_..._.‘mm_m | = SR WHT m
= N = —
(@) L 2| pac el el Pe0-ll & HOT WATER
> w T B—5a8 e EEE I VALUE #2
._“mwz|_ z2 = BLK P43 ~ 4 = lesa RED/ORG __ grreey  YEL |
— L EEmm-m ORG/BLU Ple—p| &2 HOT WATER
~— ; + L1 e w3 EVY Po-3 ORG/RED Ple-a] & Emhr_ VALUE #1
(a») MOTOR ) m 20 RED P7-1 Pa—4  \WHT/RED Ple-4 AWn RED/YEL  peevy  YEL
DRIVE [} 2.3V BLU P7-4 COLD WATER
LN RN ARIABLE v T ot e P8-6 RED/ORG Pl16=6| = |pio-s VALUE #2
~_ BLK : P8-7 RED/YEL Pl6-7
o T FREQUENCY 2.3V RTN BLU P7-6 (P8-8 WHT/BLU P16-8 P17-1 COLD WATER
o) BLK 8 DRIVE L 20V RTN RED P7-2 8=9 WHI/ORG P16=9. VALUE #1
eV BLK T3 STEP-DOWN lPe-11  BIU  Pl6-1i]
B e et TRANSFORMER
N = Z P6-3
(@) 21|73 160 guvs | ~ i pe_a |RI-11
(@) 100 WATTS - Nl
LN = -
1 = p23-1  BLU P15-1 BRN/YEL JGRN
_ 160 OHMS it P )
P23-3 P15-3| ! -
ﬁ v 100 WATTS — WHT P15-4 ANH o P10-4 ORG/RED INJECTION
T o Pp3-5  BLI P15-5]| O > SIGNAL
WHT pa_4 o = <5 |P10-6 BLK/RED CONNECTIONS
() GRN ) o pp3-7  YEL p15-7| %5 &
LN = RED pp2-2 o
BLU pa-1 =
() =
S
> WHT. & ORG/RED , D
RAPID 0RG Z  |ea-1 i P7-1
@) ADVANCE/ PS-8 S [pz2__wH P7-2 ° BLU, COM
PROGRAM RA | P3-3 _ WH P7-3| m
KEY SWITCH 34, 31 ORG £9=6 | o P3-4 WH p7-4 &)
~.g RED 32 P3-! o P35 WH p7-5| O
NORMAL HicH ORG PS5-4 o - WH = -1 BLK
I [ORG P5-3 = £3-6 Bz o IELP.“H%. WHT
z _ummmmcmm 24 P3-7 WH P7-7 =]
- W T e
PROG gy BLEACH P/N 9506—304—001B
BLY 45 OR 50 LB EXPRESS MICRO CONTROLLER —
OPL, DELTA VF DRIVE SYSTEM

| Door Lock Solenoid Assembly

igina
1, 12,13

Or

Part # 8533-075-001 2/24

®



	Section 1: Machine Mounting  
	Section 2: Machine Installation & Operating Instructions
	Section 3: Machine Programming Instructions
	Section 4: Trouble Shooting
	Section 5: Machine Service Procedures
	Section 6: Service Electrical Components
	Section 7: Electrical  Wiring Diagrams & Schematics
	Section 8: Parts Data
	Section :9 Parts 50Hz Models:
	Section :10  Maintenance
	V-Series Accessories
	Kits, Assemblies, & Common Parts
	Wiring Harness Part # by Model
	Cabinet and Front Panel Group Part # by Model  Large Door Before Serial # 535659
	Rear View Access Part # by Model
	Cylinder, Seals & Bearings Part # by Model
	 Door Lock Assembly (All Models)
	Large Door & Hinge Group
	Water Inlet Part # by Model
	Drain Valve Group Part # by Model
	Electrical Components - Top Compartment
	Control Panel Part # by Model

	Machine Mounting 10: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 
	Page 60: 
	Page 61: 
	Page 62: 
	Page 63: 
	Page 64: 
	Page 65: 
	Page 66: 
	Page 67: 
	Page 68: 

	Installation & Operation  10: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 
	Page 60: 
	Page 61: 
	Page 62: 
	Page 63: 
	Page 64: 
	Page 65: 
	Page 66: 
	Page 67: 
	Page 68: 

	Programming 8: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 
	Page 60: 
	Page 61: 
	Page 62: 
	Page 63: 
	Page 64: 
	Page 65: 
	Page 66: 
	Page 67: 
	Page 68: 

	Troubleshooting  10: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 
	Page 60: 
	Page 61: 
	Page 62: 
	Page 63: 
	Page 64: 
	Page 65: 
	Page 66: 
	Page 67: 
	Page 68: 

	Machine Service  10: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 
	Page 60: 
	Page 61: 
	Page 62: 
	Page 63: 
	Page 64: 
	Page 65: 
	Page 66: 
	Page 67: 
	Page 68: 

	Electrical Wiring  10: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 
	Page 60: 
	Page 61: 
	Page 62: 
	Page 63: 
	Page 64: 
	Page 65: 
	Page 66: 
	Page 67: 
	Page 68: 

	Parts Data  10: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 
	Page 60: 
	Page 61: 
	Page 62: 
	Page 63: 
	Page 64: 
	Page 65: 
	Page 66: 
	Page 67: 
	Page 68: 

	50Hz Parts  10: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 
	Page 60: 
	Page 61: 
	Page 62: 
	Page 63: 
	Page 64: 
	Page 65: 
	Page 66: 
	Page 67: 
	Page 68: 

	Maintenance  10: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 
	Page 60: 
	Page 61: 
	Page 62: 
	Page 63: 
	Page 64: 
	Page 65: 
	Page 66: 
	Page 67: 
	Page 68: 

	Service Elec Components  10: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 
	Page 60: 
	Page 61: 
	Page 62: 
	Page 63: 
	Page 64: 
	Page 65: 
	Page 66: 
	Page 67: 
	Page 68: 

	Kits, Assemblies, & Common Parts 36: 
	Wiring Harnesses 36: 
	Cabinet & Front Panel Group 36: 
	Rear View 36: 
	Cylinder, Seals, & Bearings 36: 
	Door Lock Group 36: 
	Loading Door Group 36: 
	Chassis & Drain Valve 36: 
	Water Inlet & Rear Channel 36: 
	Electrical Components 36: 
	Control Panel 36: 
	Kits, Assemblies, & Common Parts 53: 
	Kits, Assemblies, & Common Parts 37: 
	Wiring Harnesses 37: 
	Cabinet & Front Panel Group 37: 
	Rear View 37: 
	Cylinder, Seals, & Bearings 37: 
	Door Lock Group 37: 
	Loading Door Group 37: 
	Chassis & Drain Valve 37: 
	Water Inlet & Rear Channel 37: 
	Electrical Components 37: 
	Control Panel 37: 
	Kits, Assemblies, & Common Parts 54: 
	Kits, Assemblies, & Common Parts 38: 
	Wiring Harnesses 38: 
	Cabinet & Front Panel Group 38: 
	Rear View 38: 
	Cylinder, Seals, & Bearings 38: 
	Door Lock Group 38: 
	Loading Door Group 38: 
	Chassis & Drain Valve 38: 
	Water Inlet & Rear Channel 38: 
	Electrical Components 38: 
	Control Panel 38: 
	Kits, Assemblies, & Common Parts 55: 
	Kits, Assemblies, & Common Parts 39: 
	Wiring Harnesses 39: 
	Cabinet & Front Panel Group 39: 
	Rear View 39: 
	Cylinder, Seals, & Bearings 39: 
	Door Lock Group 39: 
	Loading Door Group 39: 
	Chassis & Drain Valve 39: 
	Water Inlet & Rear Channel 39: 
	Electrical Components 39: 
	Control Panel 39: 
	Kits, Assemblies, & Common Parts 56: 
	Kits, Assemblies, & Common Parts 40: 
	Wiring Harnesses 40: 
	Cabinet & Front Panel Group 40: 
	Rear View 40: 
	Cylinder, Seals, & Bearings 40: 
	Door Lock Group 40: 
	Loading Door Group 40: 
	Chassis & Drain Valve 40: 
	Water Inlet & Rear Channel 40: 
	Electrical Components 40: 
	Control Panel 40: 
	Kits, Assemblies, & Common Parts 57: 
	Kits, Assemblies, & Common Parts 41: 
	Wiring Harnesses 41: 
	Cabinet & Front Panel Group 41: 
	Rear View 41: 
	Cylinder, Seals, & Bearings 41: 
	Door Lock Group 41: 
	Loading Door Group 41: 
	Chassis & Drain Valve 41: 
	Water Inlet & Rear Channel 41: 
	Electrical Components 41: 
	Control Panel 41: 
	Kits, Assemblies, & Common Parts 58: 
	Kits, Assemblies, & Common Parts 42: 
	Wiring Harnesses 42: 
	Cabinet & Front Panel Group 42: 
	Rear View 42: 
	Cylinder, Seals, & Bearings 42: 
	Door Lock Group 42: 
	Loading Door Group 42: 
	Chassis & Drain Valve 42: 
	Water Inlet & Rear Channel 42: 
	Electrical Components 42: 
	Control Panel 42: 
	Kits, Assemblies, & Common Parts 59: 
	Kits, Assemblies, & Common Parts 43: 
	Wiring Harnesses 43: 
	Cabinet & Front Panel Group 43: 
	Rear View 43: 
	Cylinder, Seals, & Bearings 43: 
	Door Lock Group 43: 
	Loading Door Group 43: 
	Chassis & Drain Valve 43: 
	Water Inlet & Rear Channel 43: 
	Electrical Components 43: 
	Control Panel 43: 
	Kits, Assemblies, & Common Parts 60: 
	Kits, Assemblies, & Common Parts 44: 
	Wiring Harnesses 44: 
	Cabinet & Front Panel Group 44: 
	Rear View 44: 
	Cylinder, Seals, & Bearings 44: 
	Door Lock Group 44: 
	Loading Door Group 44: 
	Chassis & Drain Valve 44: 
	Water Inlet & Rear Channel 44: 
	Electrical Components 44: 
	Control Panel 44: 
	Kits, Assemblies, & Common Parts 61: 
	Kits, Assemblies, & Common Parts 45: 
	Wiring Harnesses 45: 
	Cabinet & Front Panel Group 45: 
	Rear View 45: 
	Cylinder, Seals, & Bearings 45: 
	Door Lock Group 45: 
	Loading Door Group 45: 
	Chassis & Drain Valve 45: 
	Water Inlet & Rear Channel 45: 
	Electrical Components 45: 
	Control Panel 45: 
	Kits, Assemblies, & Common Parts 62: 
	Kits, Assemblies, & Common Parts 46: 
	Wiring Harnesses 46: 
	Cabinet & Front Panel Group 46: 
	Rear View 46: 
	Cylinder, Seals, & Bearings 46: 
	Door Lock Group 46: 
	Loading Door Group 46: 
	Chassis & Drain Valve 46: 
	Water Inlet & Rear Channel 46: 
	Electrical Components 46: 
	Control Panel 46: 
	Kits, Assemblies, & Common Parts 63: 
	Kits, Assemblies, & Common Parts 74: 
	Wiring Harnesses 55: 
	Cabinet & Front Panel Group 55: 
	Rear View 55: 
	Cylinder, Seals, & Bearings 55: 
	Door Lock Group 55: 
	Loading Door Group 55: 
	Chassis & Drain Valve 55: 
	Water Inlet & Rear Channel 55: 
	Electrical Components 55: 
	Control Panel 55: 
	Kits, Assemblies, & Common Parts 75: 
	Kits, Assemblies, & Common Parts 72: 
	Wiring Harnesses 54: 
	Cabinet & Front Panel Group 54: 
	Rear View 54: 
	Cylinder, Seals, & Bearings 54: 
	Door Lock Group 54: 
	Loading Door Group 54: 
	Chassis & Drain Valve 54: 
	Water Inlet & Rear Channel 54: 
	Electrical Components 54: 
	Control Panel 54: 
	Kits, Assemblies, & Common Parts 73: 
	Kits, Assemblies, & Common Parts 70: 
	Wiring Harnesses 53: 
	Cabinet & Front Panel Group 53: 
	Rear View 53: 
	Cylinder, Seals, & Bearings 53: 
	Door Lock Group 53: 
	Loading Door Group 53: 
	Chassis & Drain Valve 53: 
	Water Inlet & Rear Channel 53: 
	Electrical Components 53: 
	Control Panel 53: 
	Kits, Assemblies, & Common Parts 71: 
	Kits, Assemblies, & Common Parts 47: 
	Wiring Harnesses 47: 
	Cabinet & Front Panel Group 47: 
	Rear View 47: 
	Cylinder, Seals, & Bearings 47: 
	Door Lock Group 47: 
	Loading Door Group 47: 
	Chassis & Drain Valve 47: 
	Water Inlet & Rear Channel 47: 
	Electrical Components 47: 
	Control Panel 47: 
	Kits, Assemblies, & Common Parts 64: 
	Kits, Assemblies, & Common Parts 48: 
	Wiring Harnesses 48: 
	Cabinet & Front Panel Group 48: 
	Rear View 48: 
	Cylinder, Seals, & Bearings 48: 
	Door Lock Group 48: 
	Loading Door Group 48: 
	Chassis & Drain Valve 48: 
	Water Inlet & Rear Channel 48: 
	Electrical Components 48: 
	Control Panel 48: 
	Kits, Assemblies, & Common Parts 65: 
	Kits, Assemblies, & Common Parts 49: 
	Wiring Harnesses 49: 
	Cabinet & Front Panel Group 49: 
	Rear View 49: 
	Cylinder, Seals, & Bearings 49: 
	Door Lock Group 49: 
	Loading Door Group 49: 
	Chassis & Drain Valve 49: 
	Water Inlet & Rear Channel 49: 
	Electrical Components 49: 
	Control Panel 49: 
	Kits, Assemblies, & Common Parts 66: 
	Kits, Assemblies, & Common Parts 50: 
	Wiring Harnesses 50: 
	Cabinet & Front Panel Group 50: 
	Rear View 50: 
	Cylinder, Seals, & Bearings 50: 
	Door Lock Group 50: 
	Loading Door Group 50: 
	Chassis & Drain Valve 50: 
	Water Inlet & Rear Channel 50: 
	Electrical Components 50: 
	Control Panel 50: 
	Kits, Assemblies, & Common Parts 67: 
	Kits, Assemblies, & Common Parts 51: 
	Wiring Harnesses 51: 
	Cabinet & Front Panel Group 51: 
	Rear View 51: 
	Cylinder, Seals, & Bearings 51: 
	Door Lock Group 51: 
	Loading Door Group 51: 
	Chassis & Drain Valve 51: 
	Water Inlet & Rear Channel 51: 
	Electrical Components 51: 
	Control Panel 51: 
	Kits, Assemblies, & Common Parts 68: 
	Kits, Assemblies, & Common Parts 52: 
	Wiring Harnesses 52: 
	Cabinet & Front Panel Group 52: 
	Rear View 52: 
	Cylinder, Seals, & Bearings 52: 
	Door Lock Group 52: 
	Loading Door Group 52: 
	Chassis & Drain Valve 52: 
	Water Inlet & Rear Channel 52: 
	Electrical Components 52: 
	Control Panel 52: 
	Kits, Assemblies, & Common Parts 69: 


